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1 OVERVIEW

This document provides guidance for Department of Defense (DoD) medical coding.  There have been significant changes to this document since the last revision.  As noted by the new title, “Professional Services Coding” the Military Health System (MHS) is shifting from capturing inpatient and outpatient clinical records to capturing institutional and professional services records.  The professional services component will be captured using the existing “Ambulatory Data Module” (ADM), however the ADM system will no longer be considered an “outpatient” system.  Instead, the ADM will be used to capture professional encounters in both the outpatient and the inpatient clinical setting.  See chapter 5 for a more detailed background description.    These coding guidelines are reviewed and updated annually or more frequently, as needed by the Unified Biostatistical Utility (UBU) Working Group.  Updates to this document and other coding guidance may be found on the UBU web site.  (log onto www.tricare.osd.mil and then select UBU from the search menu).

1.1
Purpose

What is coding?  In the simplest sense, coding is the numeric and/or alphanumeric representation of written descriptions.  This allows the gathering of data in a standardized and efficient manner for a variety of purposes.  This document consolidates industry standards with DoD-specific guidance for coding ambulatory and professional service encounters.  Specific ADM guidance reflects decisions by the Coding Subgroup of the UBU.  Otherwise, these guidelines are derived from the following source documents.

· International Classification of Diseases, 9th Revision, Clinical Modification 
(ICD-9-CM),

· Current Procedural Terminology (CPT), 4th Edition,

· Center for Medicare/Medicaid Services (CMS) 1997 Documentation Guidelines for Evaluation and Management (E&M) Services,

· HCPCS (Healthcare Common Procedure Coding System),

· The American Hospital Association (AHA) Coding Clinic,

· The CPT Assistant, and

· The Coding Clinic for Health Care Common Procedure Coding and System (HCPCS).

These guidelines are meant to supplement, not substitute for, the above guidance.  Correct coding serves a variety of purposes as coding can provide a detailed clinical picture of a patient population.  It  can be useful in managing population health, receiving reimbursements for services, planning demand management, and assessing quality outcomes and standards of care.  

1.2
Diagnostic Coding

Diagnostic coding started out as a means by which statistical information was gathered to track mortality and morbidity.  Subsequent changes to add clinical information have resulted in a coding structure that describes the clinical picture of a patient.   Diagnosis codes are referred to as the International Classification of Diseases, 9th revision, or, ICD-9 codes.  

1.3
Evaluation and Management (E&M) Coding

E&M codes are the CPT codes between 99201 and 99499.  These codes describe a very large portion of the medical care provided during a health care encounter and are designed to classify services provided by a healthcare provider.  E&M codes are CPT codes (Level I HCPCS), yet are referred to as an E&M instead of as a CPT in order to distinguish the difference between evaluation/management services and procedural coding.  See Section 3.0 for details about E&M coding.

While coding for DoD healthcare services, personnel should substitute the term “privileged provider” where CPT manual descriptions use the term “physicians.”  This includes providers such as nurse practitioners and physician assistants.

1.4
Procedural Coding

Healthcare Common Procedure Coding System, or HCPCS, codes are grouped into three levels. Level I HCPCS are commonly referred to as CPT codes and form the major portion of the HCPCS coding system and cover most services and procedures.  Level II, HCPCS National Medicare codes, are used to report services, procedures, supplies, materials, and injections when no CPT code is available (e.g., ambulance transportation services, dental procedures, issue of durable medical equipment).  Level III codes are local codes and not used by DoD.

Level II codes supersede Level I codes for similar encounters, evaluation and management services, or other procedures.  A supply, material, injection, or service and its code number that is listed in a specific section of HCPCS do not usually restrict its use to a specific profession or specialty, although there are a few exceptions.  Further, use of Level II codes is not restricted to Medicare, as its title (“National Level II Medicare Codes”) might suggest.  Should a coding situation occur in which both HCPCS Level I and Level II codes exist, Level II codes are given precedence.  HCPCS/National codes are now required for reporting most medical services and supplies provided to Medicare patients.  An increasing number of private insurance carriers are also encouraging or requiring the use of HCPCS/National codes.  HCPCS Level II codes are in a separate manual from Level I codes (CPT). 

Category III CPT codes are a set of temporary codes for emerging technology, services, and procedures. The purpose of these codes is to allow the collection of data to substantiate widespread usage or for use in the FDA approval process.  When available, a Category III CPT code rather than an unlisted Category I procedure code should be used.  Category III CPT codes are located in a back section of the CPT book.  They are alpha numeric and have the letter “T in the last position.  

Example: 0014T describes Meniscal transplantation, medial or lateral, knee (any method). 

Newly added Category III CPT codes are released on a semi-annual basis via the American Medical Association’s (AMA) web site.  The full set of Category III CPT codes is published annually with the release of the new CPT book.  These codes will be archived after 5 years if not approved for permanent use.

Efforts should be made to minimize the use of unlisted procedure codes (codes ending in “99”).

1.5
Coding Table Updates

ICD-9-CM diagnosis codes are updated annually and files must be updated in the Composite Health Care System (CHCS).  These updates, which usually affect a portion of the codes, are effective on 1 October of each year (e.g., the FY 2002 codes were implemented in the private sector on 1 October 2001).  Implementation by DoD military treatment facilities (MTFs) is tied to release and distribution of CHCS file updates and the date of actual implementation may vary from that of private sector timelines.

Updated procedure codes (CPTs and HCPCS) also affect a portion of the overall coding schema, and are effective on 1 January of each year.  Like the ICD-9-CM codes, implementation in DoD MTFs is dependent on a release of CHCS file updates and may also be delayed in comparison with the private sector.  There may be table updates performed in addition to the annual releases as determined necessary. 

1.6
Legal Reference

The medical record is the legal record of care. While the data from the ADM record is used to create first and third party claims, the medical record must support the claim produced, and thus, the ADM coded data.  When there is a difference between what is coded in the ADM and what is documented in the medical record, the provider should be involved in the resolution.

1.7
Getting Help

1.7.1
Coding Questions

For questions regarding coding issues, please contact your Service representative, as follow:

Army

coding-help@pasba2.amedd.army.milDSN 471

Air Force
210-536-4080/4023/4123
DSN 240 

Navy

202-762-3151 or 301-762-3145 or 301-319-1163
DSN 762 or 285

1.7.2
System Issues

For ADM functional problems, contact:

Army

210-295-8941 



DSN 421

Air Force
210-536-4549 or 210-536-4080
DSN 240

Navy

202-319-1284
or 301-319-1196
DSN 285

For ADM software and technical support, contact the MHS Help Desk at:


CONUS  
1-800-600-9332, (210) 767-5250
DSN 240-4150




FAX (210) 767-0449


OCONUS
866-637-8725

Access numbers for specific countries:


Portugal

800-8-12305


Germany

0800-1011129


Greece


00800-12-5629


Korea


00798-14-800-5242


Spain


900-951895


Turkey


00-800-151-1005


Panama

001-800-507-1669


Belgium

0800-72115


Italy


800-782407


Japan


00531-1-20743


United Kingdom
08-005871786


Netherlands

0800-0228847


Guam


1-866-637-8725

This information is also available from www.mhshelpdesk.com/html/access.htm
1.7.3
Reviews/Audits of Ambulatory Coding

Coded data must be accurate since it may be used for reimbursement, staffing considerations, program management, and utilization control.  Coded clinical encounters are used at various levels within the DoD to assist in decision-making processes.  To attain the goal of quality data, review (or audit) processes need to be in place.  Internal audits are currently required on a monthly basis as a part of the Data Quality Management Control Report.  External audits can be very informative and provide an objective and sometimes more knowledgeable review for facilities that lack certified coders.   After completion of these audits, appropriate actions must be taken to improve the quality of the coding outputs.  Actions may include feedback to providers and coders, provider education on documentation and coding, coder training, access to current coding books, revision of system templates, or developing system change requests to correct problems inherent in the system.

2 DIAGNOSTIC CODING

ALL CODING MUST BE SUPPORTED BY THE DOCUMENTATION IN THE MEDICAL RECORD.

This section provides ambulatory diagnostic ICD-9-CM coding guidelines that are consistent with both Centers for Medicare and Medicaid Services (CMS) [formerly known as the Health Care Financing Administration (HCFA)] and the American Medical Association (AMA) guidelines.  These guidelines pertain to both clinic and physician office visits.

2.1
Code Taxonomy

ICD-9-CM codes are 3 – 5 digit numeric and alphanumeric codes.  The first three digits usually represent a single disease entity, or a group of similar or closely related conditions.  The fourth digit subcategory provides more specificity or information regarding the etiology, site, or manifestation.   In some cases, fourth-digit subcategories have been expanded to the fifth-digit level to provide even greater specificity.  However some codes have been modified for special use in the DoD (see Section 2.2.3).  

ICD-9-CM codes from 001.0 – 999.9 and V01.0 – V82.9 are used to describe the reason for seeing a DoD provider.  Codes E800 – E999 must be used as additional codes to describe the external cause of injury and poisoning. 

2.1.1
Not Otherwise Specified (NOS)

The term “NOS” is used to indicate that the code is unspecified. The coder should always refer to the Tabular List and review titles and inclusion terms to determine if there is a more specific code. Codes that describe “not otherwise specified” conditions are assigned only when the diagnostic statement, as well as the health record, does not provide enough information.

Example:  A provider note indicates the patient has otitis media.  Code 382.9, Unspecified otitis media, becomes the appropriate code if the diagnostic statement or record lacks the additional information, such as purulent or serous.

2.1.2
Not Elsewhere Classifiable (NEC)

The term “NEC” identifies codes and terms to be used with ill-defined terms and with terms for which a more specific code is not available even though the diagnostic statement is very specific.

Example:  008.67 Enteritis due to Enterovirus NEC (Coxsackie virus, echovirus; excludes poliovirus).  In this example, this code would be reported even if a specific enterovirus such as echovirus had been identified, because ICD-9-CM does not provide a specific code for it.

2.2
Guidelines

The following guidelines are to be followed when reporting diagnoses in ADM.  The ICD-9-CM diagnostic codes are used in both the inpatient and ambulatory setting.  ICD-9-CM procedure coding and morphology coding are not used in the ambulatory setting.  More detailed explanation of ICD-9-CM codes and their application may be found in the DoD Disease and Procedure Classification ICD-9-CM Coding Guidelines.  These guidelines may be found on the UBU web site or by consulting your Service coding representative.

2.2.1
Prioritized Diagnoses

All conditions that are documented in the medical record and require or affect patient care, treatment, or management during the encounter are to be coded.  (Note:  Currently, the ADM record limits the number of diagnoses to a maximum of four.)

The primary diagnosis will be the chief reason for the encounter, as determined by the provider. For ADM purposes, the provider may identify and enter up to three additional diagnoses.  While sequencing of additional diagnoses is not generally required, there may be requirements for sequencing specific diagnoses.  When the diagnoses codes are linked, the linked codes should be sequenced together whenever possible (e.g., diabetic skin ulcer of the ankle, coded with 250.8x and 707.13). Manifestations cannot be coded as primary diagnosis.  You will be reminded of this by reading the notes in the tabular.

Example:  A patient is seen for a decubitus ulcer of the sacrum.  The patient also has emphysema.  In this instance, decubitus ulcer of the sacrum (707.0) would be the primary diagnosis.  No other diagnosis would be recorded, if emphysema is not considered or managed during the visit.

Example:  A patient requests a prescription refill.  The prescription refill should be documented as the primary diagnosis with the appropriate V code (V68.1) and the condition for which the prescription was written (e.g., hypertension) as the secondary code. 

2.2.2
Specificity

Diagnostic codes should be assigned at the highest level of specificity.  Assign codes to the highest level of specificity by following these steps:

· Assign three-digit codes only if there are no four-digit codes within that code category.  

· Assign four-digit codes only if there is no fifth-digit subclassification for that category.  

· Assign the fifth-digit subclassification code for those categories where it exists. 

· Assign a DoD Extender code if one exists.

Example:  A patient is seen for abdominal pain in the upper right quadrant and no specific cause has been determined.  The appropriate diagnostic code would be the five digit code of 789.01 (Other symptoms involving abdomen and pelvis, right upper quadrant) as opposed to the four digit code of 789.0 (Other symptoms involving abdomen and pelvis, unspecified site).

2.2.3
Unconfirmed Diagnosis

Unlike inpatient coding, when a provider is not certain of a definitive diagnosis, capture the highest level of specificity by coding the signs, symptoms, or abnormal test results documented. 

Although ADM permits designation of uncertain (unconfirmed) diagnoses with a “u” instead of a number, unconfirmed diagnoses are not traditionally coded.  If a “u” designator is used for a diagnosis in ADM, that data is not transmitted beyond the local facility.  The “u” designated diagnosis cannot be the only diagnosis captured.  Currently, Air Force is the only service that permits use of a “u” designator in ADM. 

Example:  A patient comes in with chest pain, and the provider wants to rule out myocardial infarction, the provider would document the specific symptom of chest pain as the primary diagnosis and document the myocardial infarction code as an unconfirmed diagnosis. The provider could document the myocardial infarction code as an unconfirmed (u) diagnosis if the designation is permitted by that service. 

2.2.4
DoD Diagnosis Extender Codes

A number of ICD-9-CM codes have been “modified” to meet the needs of the Services. These codes are referred to as DoD extender codes.  The one-character extender is not significant in isolation; it requires pairing with a specific ICD-9-CM code to acquire a unique meaning.  To date, DoD has established extender codes to address specific reporting requirements including asthma, hepatitis, abortion, bacterial disease, HIV, and Gulf War-related diagnoses.  If an extender has been established, the root code is no longer valid for use without an extender code (e.g. 070.040.89).  Examples of extender codes include the following.

DoD Extender Code
Description 

070.0


Hepatitis A with Hepatic Coma (root code)
070.0_ _0 


Hepatitis A with Hepatic Coma, Lab Test Confirmed

070.0_ _1


Hepatitis A with Hepatic Coma, Lab Test Not Reported or Negative

070.0_ _2


Hepatitis A with Hepatic Coma, Lab Test Not Performed

A complete list of DoD extender codes can be found in Appendix B.  Many coders annotate the DoD extender codes in their ICD-9-CM books so they will not be overlooked when developing super bills and when looking up codes.  Example:  For asymptomatic positive finding HIV infection, use 795.71 with the appropriate DOD extender codes instead of V08.  (Refer to Appendix B for complete listing of DOD extender codes for 795.71__x).

AIDS/HIV positive must be coded only when confirmed and specifically documented by the physician.  Negative findings are not coded.

2.2.5
Chronic Conditions
When treated on an ongoing basis, a chronic disease may be coded as often as treatment and care are provided to the patient for that condition.  

Example:  A patient is treated on a monthly basis with an epidural block and steroid injection for chronic low back pain (724.2).  This code would be reported each time the patient presented for care for this problem.

A chronic condition not addressed during the encounter that does not impact the care provided during the visit should not be coded with the encounter.

Example:  The same patient listed above also has hyperlipidemia.  The patient is 

coming in for chronic low back pain, so unless hyperlipidemia is a factor in the care received for low back pain, it does not get coded.

2.2.6
V Codes – Factors Influencing Health (EDITS FROM ARMY PENDING)
The V codes are used to identify circumstances (diagnoses) other than disease, symptom, or injury that are the reason for an encounter.  The V codes are used to classify a patient in the following circumstances:

When a person is not currently or acutely ill, but who requires health care services for some purpose, such as preventive education and counseling or prophylactic vaccinations.

Example:  V04.2 would be used for the child seen in the Pediatric Clinic for measles vaccination and V65.3 would be used for the diabetic patient who receives dietary counseling.

When a circumstance or problem influences the patient’s current illness or injury, but is not in itself a current illness or injury.

Example:  A patient visits a physician’s office with a complaint of chest pain with an undetermined cause; patient is status post open-heart surgery for mitral valve replacement.  Code 786.50 would be used to identify the chest pain, unspecified, and code V43.3 would be used to identify the heart valve replaced by other means. 

When a person with a known disease or injury uses the healthcare system for specific treatment of that disease or injury.

Example:  A patient comes in for physical therapy after incurring an injury to his right shoulder.  V57.1 would be listed first to describe care involving use of rehabilitation procedures, other physical therapy.  Code 840.X would identify the shoulder strain.

2.2.6.1
DoD-Unique V-Code Guidance for Flyer Status

When flyers have been seen and treated by a physician and have an appointment to evaluate their condition prior to returning to active flight status, V68.0 should be used as the primary diagnostic code (E&M codes 99455 or 99456 should be coded on the associated ADM record). 

2.2.6.2
DoD-Unique V-Code Guidance for Exams, Education, and Counseling Services (EDITS FROM ARMY PENDING)
DoD extender codes have also been paired with selected V codes, to further specify education and counseling services.  The addition of DoD extender codes enabled the differentiation of the types of health examinations routinely imposed on the active duty and individuals working in support of the DoD, as follows:

DoD Extender Code

Description

V70.5


Health Examination of Defined Subpopulations (root code)

V70.5_ _0 


Armed Forces Medical Examinations 


V70.5_ _1


Aviation Examinations





V70.5_ _2


Periodic Prevention Examinations




V70.5_ _3


Occupational Examinations





V70.5_ _4


Predeployment Prevention Examinations



V70.5_ _5


During Deployment Prevention Examinations


V70.5_ _6


Post Deployment Prevention Examinations



V70.5_ _7


Fitness for Duty






V70.5_ _8


Accession Examinations





V70.5_ _9


Termination Examinations





Fitness for Duty exams (V70.5__7) include temporary and permanent duty retirement list (TDRL/PDRL) and medical evaluation board (MEB) assessments. 

An Armed Forces exam, not otherwise specified, should be coded using V70.5_0.  Exams for non-military populations including inhabitants of institutions, preschool children, prisoners, prostitutes, refugees, school children, and students should be coded using V70.5_2.

2.2.6.2.1
Post Deployment Exams (EDITS FROM ARMY PENDING)
DoD Post Deployment Guidelines have been developed in order to provide a structure for providers to evaluate and manage care for patients with deployment-related health concerns.   

Use this code when coding all post deployment exams as well as all conditions directly related to the deployment.  This includes both active duty and non-active duty personnel.

· V70.5__6    Post Deployment Prevention Examinations
· V65.5          Person with feared complaint for whom no diagnosis was made (if asymptomatic) 

· 799.8 Other ill-defined conditions

· Plus codes appropriate for specific symptoms of concern.

When an active duty Service member who has been previously deployed presents to the MTF and is diagnosed with a known condition, the V-code should be listed second.

Example:  When a previously-deployed active duty member reports to the MTF with a reoccurring dislocated shoulder, the record is coded as follows:

Recurrent dislocation of shoulder joint:
718.31 

Post deployment exam:


V70.5_ _6

When an active duty Service member who has been previously deployed presents to the MTF with an unknown or vague diagnosis, the V-code should be listed first.

Example:  When a previously-deployed active duty member reports to the MTF complaining of chronic malaise, the record is coded as follows:

Post deployment exam:


V70.5_ _6

Unknown diagnosis



799.9

Known symptom



780.7X

More detailed information regarding program management and how to create an ADM diagnosis reference list can be obtained at: http://www.pdhealth.mil/PDHEM/frameset.htm.

2.2.6.3
V-Code Guidance for Exposure to Biological Agents

See Section 4.7 for V codes used in conjunction with exposure to biological agents.

2.2.7
E Codes – External Causes of Injury

E codes are used to supplement ICD-9-CM codes and should not be listed as primary diagnosis (not listed first).  External causes of injury and poisoning codes (E codes) are intended to provide data for injury research and evaluation of injury prevention strategies.  E codes capture how the injury or poisoning happened (cause), the intent (unintentional or accidental; or intentional, such as suicide or assault), and the place where the event occurred.  Some major categories of E codes include:  

· Transport accidents,

· Poisoning and adverse effects of drugs, medicinal substances, and biologicals,

· Accidental falls,

· Accidents caused by fire and flames,

· Accidents due to natural and environmental factors,

· Late effects of accidents, assaults, or self-injury,

· Assaults or purposely inflicted injury, and

· Suicide or self-inflicted injury.

E codes are found in a separate index from the alphabetic listing of ICD-9 codes.  

2.2.7.1
General E Code Coding Guidelines

A. An E code should be used with any diagnosis code that indicates an injury, poisoning, or adverse effect due to an external cause.  When the diagnosis code is in the range of 800-999, 692.71,  V71.3-V71.6, or V71.8, V82.9 (Principles of ICD-9-CM Coding 2002), then at least one E code must be entered on the ADM record the first time the patient is seen for the condition.

B. Assign as many E codes as necessary to fully explain each cause.  All ICD-9-CM codes describing the reason for treatment must precede the E codes.  If only one E code can be reported in the ambulatory system, assign the E code most related to the primary diagnosis or injury.  

C. Use the full range of E codes to completely describe the cause, the intent, and the place of occurrence, if applicable, for all injuries, poisonings, and adverse effects of drugs

D.
Selection of the appropriate E code is guided by the Index to External Causes (reference ICD-9-CM Manual), which is located after the alphabetical index to diseases in the ICD-9-CM book, and by inclusion and exclusion notes in the Tabular List.  

E.
If the poisoning/adverse effects of drugs codes are in different three-digit categories, assign the appropriate E code for other multiple drugs and medicinal substances.  

F.
Use a late effect E code for subsequent visits when a late effect of the initial injury or poisoning is being treated.  A late effect must be documented by a privileged provider in the patient’s record.  There is no late effect E code for adverse effects of drugs.    

2.2.7.2
Place of Occurrence Guidelines

A Place of Occurrence code may be used from category E849.x to indicate the place where the injury and poisoning occurred.  

2.2.7.3
Poisonings and Adverse Effects of Drugs, Medicinal, and Biological Substances Guidelines

A. Do not code directly from the ICD-9-CM Table of Drugs and Chemicals.  Always refer back to the Tabular List in ICD-9-CM.

B. Use as many codes as necessary to completely describe completely all drugs, medicinal, or biological substances.

C. If the same E code would describe the causative agent for more than one adverse reaction, assign the code only once.

D. If two or more drugs, medicinal, or biological substances are reported, code each individually unless the combination code is listed in the Table of Drugs and Chemicals.  In that case, assign the E code for the combination.

E. Categories E930-E949 provide a means to identify the drug responsible for an adverse reaction to a substance correctly administered.  These E code subcategories provide the same specificity in identifying the drug involved in causing the adverse reaction, as do categories 960-979 in identifying the drug involved in the poisoning.  

F. When a reaction results from the interaction of a drug(s) and alcohol, use poisoning codes and E codes for both. 

G. See Section 4.7.  for additional coding guidance for biological agent exposure.

2.2.7.4
Order of Precedence for Multiple Cause of Injury  E-Codes

If two or more events cause separate injuries, an E code should be assigned for each cause.  The first listed E code will be selected in the following order:

· E codes for child and adult abuse (E967.x) take priority over all other E codes (see 2.2.6.5)

· E codes for cataclysmic events (E 908.x-E909.x) (e.g., earthquakes, floods, tornadoes) take priority over all other E codes except child and adult abuse.

· E codes for transport accidents (E800.x-E849.x) take priority over all other E codes except cataclysmic events and child and adult abuse.

The first listed E code should correspond to the cause of the most serious diagnosis due to an assault, accident, or self-harm, following the order of hierarchy list above.  

2.2.7.5
Child and Adult Abuse Guidelines

Child and adult abuse codes may only be documented in ADM with the review and approval of the facility commanding officer.  

A. When the cause of an injury or neglect is intentional child or adult abuse, the first listed E code should be assigned from categories E960 - E968 (Homicide and Injury Purposely Inflicted by Other Persons), except category E967.  An E code from category E967 (Child and Adult Battering and Other Maltreatment), should be added as an additional code to identify the perpetrator, if known.

B. In cases of neglect when the intent is determined to be accidental, E code E904.0 (Abandonment or Neglect of Infant and Helpless Person) should be the first listed E code (not the primary diagnostic).

2.2.7.6
Unknown or Suspected Intent Guidelines

If the intent (accident, self-harm, assault) of the cause of an injury or poisoning is unknown, unspecified, questionable, probable, or suspected, code the intent as undetermined (E980 - E989).

2.2.7.7
Undetermined Cause (Known Intent)

When the intent of an injury or poisoning is known, but the cause is unknown, use one of the following codes:  E928.9 (Unspecified Accident), E958.9 (Suicide and Self-Inflicted Injury by Unspecified Means), and E968.9 (Assault by Unspecified Means).  The use of these codes should be rare as the information on the cause of injury should be documented in the medical record.

2.2.7.8
Late Effects of External Cause Guidelines

A. Late effect E codes exist for injuries and poisonings but not for adverse effects of drugs, misadventures, and surgical complaints.  

B. A late effect E code (E929, E959, E969, E977, E989, or E999) should be used with any report of a late effect or sequela resulting from a previous injury or poisoning (905 - 909).

C. A late effect E code should never be used with a related current nature of injury code.

2.2.7.9
Misadventures and Complications of Care Guidelines (EDITS FROM ARMY PENDING)
Guidance on the proper use of Misadventures and Complications of Care codes may only be documented in ADM if stated by the attending physician and further validated through hospital procedures and policy, which provide guidance on the proper application of these codes.

2.2.7.10
Injury Coding in Multiple Clinics

The E-code is coded with the diagnosis and treatment of the injury.

Example 1:  A patient sustains a fall and injures his ankle.  He reports to the Emergency Room where an x-ray is taken.  The record should be coded as follows:

Fracture, ankle



824.8

Fall from ladder


E881.0

Since this was the first time the patient was seen for this condition, the E-code must be coded.
Example 2: The patient in Example 1 is referred to an orthopedist who confirms the fracture and initiates definitive treatment.  The record should be coded as follows:

Fracture, ankle



824.8

No E-code is captured since this is not the first presentation of the condition.  

2.2.8
M Codes – Morphology of Neoplasms

The morphology of neoplasms is not collected in the ADM.

2.2.9
Abortions

On an annual basis, the number of legal, elective, or therapeutic, and illegal abortions that are performed in military hospitals must be reported to Congress.  Use of the following codes should be carefully scrutinized:  635, 636, and 637.  Contact your Service coding representative if you believe that use of one of these codes is appropriate for the patient’s treatment.  Following, are some of the basic rules that apply to abortion categories 634-637:

A. Fifth-digit 1, incomplete, indicates that all of the products of conception have not been expelled from the uterus prior to the episode of care.  

B. Fifth-digit 2, complete, indicates that all products of conception have been expelled from the uterus prior to the episode of care.

C. Codes from categories 640-648 and 651-657 (with fifth-digit “3”) may be used as additional codes with an abortion code to indicate the complication leading to the abortion.  

D. Codes from the 660-669 series are not to be used for complications of abortion.

E. Code 639 will be used for all complications following abortions.  Code 639 cannot be assigned in the presence of codes 634-638.

F.
Retained Products of Conception following an abortion:  Subsequent encounters with the diagnosis of retained products of conception following a spontaneous or legally induced abortion are assigned the appropriate code from category 634, spontaneous abortion, or 635, legally induced abortion, with a fifth digit of 1 (incomplete).  This advice is appropriate even when the patient was discharged previously with a diagnosis of complete abortion.

G.
Illegally Induced Abortion (636):  Not performed within prescribed statutes, performed by an unqualified individual, or performed at an unauthorized location.  This code would only be used if someone was performing illegal abortions at your facility (we hope not).  When a patient has an illegal abortion performed, outside the MTF, and presents for treatment to ensure the abortion is complete or to treat a complication, code the complications using 639x codes, the aftercare codes in V58x or the follow-up codes in V67x as applicable.  

H.
Unspecified Abortion (637):  No details about the abortion are available.  

I.
Failed Abortion (638):  One in which the elective procedure failed to evacuate or expel the products of conception (fetus) and the patient is still pregnant.  

As with all coding, it is important to select the correct 3rd, 4th, and 5th digits, as applicable.  You must use DoD-unique code extenders 0 (elective), 1 (therapeutic), or 9 (unspecified) with abortion codes 635 and 638, as outlined in Appendix B.

When using the codes for abortions, incomplete with other specified complications, an additional code is required to describe the “other specified complication.”

If an abortion was performed at the MTF or elsewhere, and the patient returns for follow-up care after the abortion, and no problem is present, then code V-45.8x (aftercare) or V67 (follow-up care) as appropriate.

Abortion with Liveborn Fetus:  When an attempted termination of pregnancy results in a liveborn fetus, assign code 644.21, Early Onset of Delivery, with an appropriate code from category V27, Outcome of Delivery.  The procedure code for the attempted termination of pregnancy should also be assigned.

3 EVALUATION AND MANAGEMENT (E&M) CODING

ALL CODING WILL BE SUPPORTED BY THE DOCUMENTATION IN THE MEDICAL RECORD.

3.1
Evaluation and Management Coding

3.1.1
Determination of Level of E&M Code

Evaluation and Management (E&M) codes, which are a subset of CPT codes, identify the location, type and overall complexity of a patient encounter.  As a reflection of this complexity, any E&M code selected must be substantiated by provider documentation in the patient's medical record. The key elements in selecting the appropriate complexity of the E&M code are history, examination, and medical decision-making.  These components must meet or exceed requirements specified in CPT to qualify the choice of E&M code.  (The complexity of the encounter and not the amount of time spent with a patient is usually the decisive factor in assigning E&M codes.)  More information may be found on the CMS website:

http://www.cms.hhs.gov/medlearn/062200EM.pdf  

3.1.2
Coding E&M in ADM

An E&M code is currently required for each encounter entered into ADM.  Some procedural codes actually have an evaluation component (e.g., some psychiatric therapy codes) and do not require an additional E&M code in the civilian sector.  However, until the CHCS system is modified to accommodate this rule, an E&M code must be used in ADM.  Up to three E&Ms may be entered in ADM, though for 99% of outpatient encounters, entering only one E&M is appropriate.

3.1.3
Authorized E&M Codes

3.1.3.1

Privileged Providers

Privileged providers may use all E&M codes.  A privileged provider is essentially an independent practitioner who is granted permission to provide medical, dental, and other patient care in the granting facility within defined limits, based on the individual’s education, professional license, experience, competence, ability, health, and judgment.  The provider has had his or her qualifications reviewed by the credentials review function, a scope of practice defined, and a request for privileges approved by the privileging authority.  

3.1.3.2
Non-Privileged Providers

Non-privileged providers are normally restricted to using E&M code 99211 to document face-to-face encounters in ADM.  They may also use 99499 as directed in the following sections of this guidance.

3.1.4
Encounter Duration
Time is not a dominant factor for assigning the appropriate E&M code in most scenarios.  Exceptions to this include such E&Ms as those used for prolonged services, patient transport, and critical care services where time is the dominant factor in choosing the correct E&M.  The time frames identified in E&M code descriptions are intended to represent a general range of times that will vary depending on actual clinical circumstances.   The severity of illness as documented by history, examination, and medical decision-making should determine the choice of office visit or consultation of E&M code.

Example:  An initial visit to Dermatology by a 15-year-old female for severe cystic acne will be less complicated than an initial visit to Rehabilitation by a 15-year-old female for evaluation of progressive scoliosis.

Counseling and coordination is an exception to the statement that “time is not a dominant factor” in selecting the E&M code.  When counseling or coordination of care represents more than 50 percent of the time a provider spends face-to-face with the patient, the family, or both, time is the principal factor in E&M selection.  The amount of time spent performing these services (e.g., the nature of counseling) must be specifically documented in the patient’s medical record in addition to the key elements of history, examination, and medical decision-making.

Example:  An elderly patient is seen for his poorly controlled asthma.  The physician spends 15 minutes of a 20 minute appointment counseling the patient on how to control his diabetes.  The physician should document in the record the time and the nature of the counseling (diet, exercise, etc).

Time plays a role in the extended duration of the encounter. Extended time may be identified in two ways—1) by use of the modifier –21 (Prolonged E&M Services), or 2) E&M code 99354-99357 (Prolonged Services).  Codes 99354-99357 can be used as add-on codes with any level of E/M service.  Modifier -21 is used to designate the total duration of physician-patient face-to-face time when it goes beyond the typical time of the encounter.  Modifier –21 can only be used with the highest level E&M code.  When treatment exceeds 30 minutes over the E&M code, then code 99354-99357.  Modifier –21 and codes 99354-99357 cannot be used with the same encounter.  Refer to section 3.13.1.1 Prolonged Services. 

3.1.5
E&M Summary Table

A summary display for E&M office visit and consult code assignment criteria is provided in Table 3-1.  Additional details are specified in CPT.

Table 3-1.
Detailed Summary of E&M Office Visit and Consultation Code Assignment Criteria

	
	Minimal
	Problem
Focused
	Expanded Problem Focused
	Detailed
	Comprehensive
	Comprehensive/
High

	New patient
	
	99201
	99202
	99203
	99204
	99205

	Established patient
	99211
	99212
	99213
	99214
	99215
	99215

	Consultation
	
	99241/99251
	99242/99252
	99243/99253
	99244/99254
	99245/99255

	History
	Nurse’s assessment
	Chief complaint; brief history of present illness
	Chief complaint; brief history of present illness
	Extended history of present illness; pertinent past/family and social history
	Extended hx of present illness; complete past/family and social hx (New=3; Est=2)
	Extended hx of present illness; complete past/family and social hx (New=3; Est=2)

	Examination
	Does not require presence of provider physician
	One area of the body
	Problem pertinent area and system review
	More extrinsic exam
	Complete single-system or multi-system review
	Complete single-system or multi-system review

	Severity of presenting problems
	Minimal
	Self-limited; minor
	Low
	Moderate
	Moderate (XXXX4); High (XXXX5)
	High

	Diagnoses or Management Options
	Under the supervision of a provider physician
	Minimal (one)
	Limited
	Multiple
	Multiple
	Extensive

	Amount/ complexity of data to be reviewed
	
	Minimal or none
	Limited
	Moderate
	Extensive
	Extensive

	Risk of complications
	
	Minimal
	Low
	Moderate
	High
	High

	Face-to-face time with patient and/or family*
	5 min
	10 min (new)
10 min (est)
15 min (consult)
	20 min (new)
15 min (est)
30 min (consult)
	30 min (new)
25 min (est)
40 min (consult)
	45 min (new)
25 min (est)
60 min (consult)
	60 min (new)
40 min (est)
80 min (consult)


*It is important to remember that, although time is a factor for assignment of the E&M code, time should not be used as the sole determining factor. 

Legend:  Min= minutes; Est= established; Consult= consultation

3.1.6
New and Established Patients

The need to differentiate between a new and established patient is based on the premise that a new patient frequently requires establishment or significant updating of the medical record.  The additional resources needed for most new patient visits cause relative value units and reimbursement differences between new and established patient visits.  The distinction between new and established patient visits is primarily limited to office visits and prevention visits.  There is no differentiation for new and established consults, inpatient rounds, observation, critical care, telephone calls, and group prevention and emergency services encounters.

3.1.6.1
New Patient

A new patient is a patient: 

· Who presents to a specific service/clinic at that facility for the first time; or

· Who presents to a specific service/clinic at that facility for the first time in three years; and

· Whose encounter meets the requirements of a visit. 

A new patient may receive initial care as an inpatient or outpatient.  Subsequent outpatient visits would be coded as an established patient.  The encounter used to determine a new or established patient is the first time a patient has an encounter that meets the criteria above, and meets the requirements of a visit.  Occasions of service will not be coded as a new patient encounter. 

Example:  A patient is seen in the Dermatology Clinic with red, itchy patches due to contact with poison ivy on the wrists and ankles.  This is the patient’s first encounter with this clinic for care, so he or she would be categorized as a new patient.

3.1.6.2
Established Patient

An established patient is a patient:

· Who was seen in a specific ambulatory service/clinic at that facility in the last three years; and; 

· Has received care from a privileged provider in a practice of one, or from any privileged provider in a group of providers of the same specialty; and

· Whose encounter meets the requirements of a visit. 

If the patient saw a provider in a given specialty, then sees another provider in the same specialty in the same facility, it is still an established visit.

3.1.6.3
Minimum Documentation Requirements for Coding New versus Established Patients

For new patients, all of the three key components (i.e., history, examination, and medical decision-making) must meet or exceed the stated requirements to qualify for the selection of a particular level of E&M service.  For established patients, two of the three key components (i.e., history, examination, and medical decision-making) must meet or exceed the stated requirements to qualify for the selection of a particular level of E&M service.

3.2
Office or Other Outpatient Services, 99201-99215

These codes are used when a privileged provider collects a medically related history, performs an exam, and makes a medical decision in a DoD healthcare facility (or quasi DoD healthcare facility such as office space set aside in a student dormitory for sick call) on a patient who is not admitted to a healthcare facility.  

These codes are not used for patients admitted to a healthcare facility (e.g., inpatient, nursing home, or observation care) nor when there are other, more appropriate E&M codes.  

3.2.1
Office or Other Outpatient Service, Established, Minimal 99211

For DoD reporting by non-privileged providers, code 99211 is used to capture their face-to-face encounters regardless of complexity, location or time spent with the patient. 

3.3
Hospital Observation Services, 99217-99220 and 99234-99236

Placement in observation status requires an order from a provider with admitting privileges.  Patients are in observation to determine whether they should be admitted to the hospital, transferred to another facility, or sent home. 

E&M codes will be used to document the length and acuity of observation care services in ADM.  Observation E&M codes relate to the number of calendar days (dates) the patient spends in observation status and the acuity of the stay 

The following codes are used to report the encounters by the attending provider for a patient in observation status.  Only the attending provider may report the initial observation care code.  This code includes the initiation of observation, supervision of care and periodic reassessments.  For observation encounters by other providers, see consultation codes (99241-99245).When a patient is admitted to observation status from the emergency department or clinic office, then the provider only reports an initial observation care code for all E&M services provided they are associated with the observation decision.  The level of initial observation care reported by the supervising provider should include the services provided at the other site of service as well as those provided in the observation setting.

· If a patient is placed in observation and not discharged that day, report one E&M code from the code series 99218 - 99220.

· If a patient is placed in, and released from observation care on the same date of service, report one E&M code from the code series 99234 - 99236.

· If a patient is placed in observation care for a period across two or more calendar days, but not exceeding 48 hours of observation care, report the observation discharge code, 99217 upon date of discharge.

· There is not a specific listing in the CPT for reporting the “middle” day of an observation stay since it was not envisioned that this would be a common occurrence.  If a provider initiates observation on a Monday, continues on a Tuesday, and discharges the patient on Wednesday, then the E&M services provided on Tuesday are reported with an unlisted code of 99499.

· A patient should not stay longer than 48 hours in observation status.  A determination should be made on admitting the patient to the MTF or disposition the patient from observation status.

Table 3.2 summarizes the appropriate use of E&M codes for observation care. 

Table 3.2.
E&M Codes for Observation Services 

	LENGTH OF OBSERVATION (CALENDAR DAYS OR DATES)
	DAY OF SERVICE
	OBSERVATION E&M CODES FOR ACUITY

	
	
	LOW
	MEDIUM
	HIGH

	Initial Observation care when length of stay exceeds calendar day of admission to observation.
	Day 1
	99218
	99219
	99220

	Observation care services provided when patient is admitted and discharged on same calendar day of service.
	Day 1
	99234
	99235
	99236

	Observation care on a day not the admission and not the discharge day. 
	“Middle Days”
	99499
	99499
	99499

	Observation care services provided on day of discharge (unless day of discharge is day of admission)across 2 or more calendar days, but not exceeding a total of 48 hours of observation care.
	Day 2 or 3(date of discharge)
	 99217
	  99217
	  99217


The following services are not covered as outpatient observation services:

A. Observation services that exceed 24 hours unless an exception is deemed necessary following a medical necessity review.  

B. Services that are not reasonable or necessary for the diagnosis or treatment of the patient but are provided for the convenience of the patient, his or her family, or a physician (e.g., following an uncomplicated treatment or procedure; physician busy when patient is physically ready for discharge; patient awaiting placement in a long-term care facility).

C. Inpatient services.

D. Services associated with ambulatory procedure visits.

E. Routine preparation services furnished prior to the testing and recovery afterwards (i.e., patients undergoing diagnostic testing in a hospital outpatient department).

F. Observation concurrent with treatments such as chemotherapy.

G. Services for postoperative monitoring.

H. Any substitution of an outpatient observation service for a medically appropriate inpatient admission.

I. Services that were ordered as inpatient services by the admitting physician but reported as outpatient observation services by the hospital.

J. Standing orders for observation following outpatient services.

K. Discharges to outpatient observation status after an inpatient hospital admission.

When a patient is admitted from observation status, the ADM record for the observation care should be closed out with a disposition type of “admitted.”  

When a patient is referred from observation to an APU or another MTF, the ADM record for the observation care is closed out with disposition type of “immediate referral.”  

3.4
Hospital Inpatient Services 99221-99239  (new Oct 02)

Hospital inpatient services codes are used by the attending physician, one for each day, for patients not admitted for a surgical package.  These codes are used for inpatient care until discharge or a decision is made for surgery.  Once a decision is made for surgery, the daily inpatient code for that day is annotated with a –57 modifier and the rest of the inpatient days are coded with an E&M of 99499 as the professional services will be included in the procedure code.

Inpatient care for patients admitted as part of a surgical package use 99499 for the daily “rounds” code as normal inpatient care is included as part of the procedure code.

Inpatient care provided by a privileged or non-privileged provider in the same service on the same day as the attending physician is captured in ADM by appropriately modifying the original ADM record.

3.5
Consultations 99241-99275

A consultation occurs when a physician provides an opinion or advice regarding a certain patient at the request of a privileged provider.  Consultations are “evaluate and return” whereby the patient remains in the care of the provider requesting the consultation.  Consultations are frequently confused with referrals.  A referral is when a physician transfers control of the patient’s care to a second physician in another specialty.  Referrals are “evaluate and treat.”  Outpatient referrals are coded using E&M codes for office visits as the new provider assumes full control of the patient.  Inpatient referrals require the patent be transferred to the new service, at which time the new service begins coding codes from the 99231-99233 or 99238-99239 codes (unless there is a decision for surgery in which case the new attending surgeon would code 99499).  Consultation E&M codes should not be used to code referrals.  

An initial or follow-up consultation visit occurs each time a provider, from other than the attending clinic service, provides services/treatment to an inpatient on a hospital unit or ward (inpatient visit).

Use of the SF 513 Consultation does not in and of itself constitute a consultation service.  Referrals are frequently made using the SF 513.  

A consultation may be more than one visit.  A consultation continues until a definitive diagnosis is made and treatment begins.

Example:  An orthopedic consultant evaluates a patient with knee pain.  The consultant does not develop a diagnosis and recommends conservative treatment.  There is no improvement with the treatment.  During the next visit (coded as a consult as there is still no definitive diagnosis), a decision for an arthroscopy is reached due to the continued pain (still no definitive diagnosis).  The arthroscopy is completed with shaved plicae (now there is a diagnosis).  Any future visits for this problem will be coded as office visits as there are both a diagnosis and treatment.

The AMA and CMS use the following criteria to define a consultation:

· The consultation is requested by another privileged provider or source such as a third party payer.

· The consultant renders an opinion or advice.

· The consultant initiates diagnostic or therapeutic services.

· The requesting provider has documented the request and the need for the consultation in the patient record.

· The consultant’s opinion, advice, and any services rendered are documented in the patient record and communicated to the requesting provider or source, generally in the form of a written report in accordance with Joint Commission on Accreditation of Healthcare Organizations (JCAHO) standards.

Clearing Patients for Specialty Procedures.  When a consultation is requested to clear a patient for a specialty procedure (e.g., surgery, air evacuation), the consultation is coded using the office consultation E&M codes, 99241 – 99245 when clearance is given in the clinic setting.  If the clearance was during an inpatient stay, then use codes 99251-99255 or 99261-99263 as applicable.  

Emergency Department Consultations.  Use codes 99241 - 99245 to document consultant services when the consultant is called to the Emergency Department to render a consultation at the request of the emergency department physicians.  Both the emergency department physician and the consultant should Document their services on a single ADM record generated in the Emergency Department.

Documenting the problem(s) to be evaluated by the consultation establishes the medical necessity for the consultation.  The level of consultation is based on the documentation.

3.6
Emergency Services 99281-99285

Emergency Services codes are used to code visits in a department that is open 24 hours a day, is a hospital-based facility, and provides unscheduled episodic services to patients who present for immediate medical attention.  There is no differentiation between a new or established patient.  The level of service is based on the documentation of the history, examination, and medical decision-making.  Privileged providers assigned to the Emergency Services Department use these codes. 

When a patient is admitted to the hospital via the emergency room, all evaluation and management services provided by that physician in conjunction with that admission are considered part of the initial hospital care when performed on the same date as the admission. 

All procedure codes may be used in conjunction with Emergency Department care as long as the procedures are not classified as critical care services.  

Privileged providers assigned elsewhere, who use Emergency Services Department space or equipment (e.g., a family practice provider walking the patient over to the ESD to use the Woods Lamp, an on-call optometrist asking the patient to come to the ESD to be seen as the optometrist’s exam room is in a locked part of the building) would use their normal office visit or consult codes.  They would NOT use the emergency services codes.  

Services administered under the Emergency Medical Systems (EMS) physician direction code, 99288, are considered an institutional cost of doing business and should not be coded in ADM.

3.7
Patient Transport 99289-99290

Code when direct face-to-face physician/patient care is needed during the transport AND the face-to-face time not including procedures is greater than 30 minutes.

3.8
Critical Care 99291-99292

Inpatient care provided by a privileged or non-privileged provider in the same service as the attending physician is not entered in ADM.

Critical care codes are usually, but not always, used in such locations as coronary care, intensive care units, or the emergency department. These codes are used when  a critical illness or injury acutely impairs one or more vital organ system and results in a high probability of imminent or life threatening deterioration in the patient’s condition.  Document and code only the time when the physician is in the immediate patient area (e.g., at bedside, in the Emergency Services’ Department). 

The procedures listed below may not be coded in conjunction with critical care E&M code 99291 or 99292.

36000

Introduction of needle or intracatheter into a vein

36600

Arterial puncture

36410

Venipuncture requiring physician skill

36415

Routine venipuncture

43752/91105
Gastric intubation

71010

Frontal view chest x-ray

71020

Frontal and lateral view chest x-ray

91105

Gastric intubation 

92953

Temporary transcutaneous pacing

93561

Arterial or venous catheterization; with cardiac output measurement

93562

Arterial or venous catheterization; subsequent cardiac output measurement

94656

Ventilation assistance and management; first day

94657

Ventilation management; subsequent days

94660

Continuous positive airway pressure (CPAP) ventilation

94662

Continuous negative pressure (CNP) ventilation

94760/1/2

Pulse Oximetry

99090

Analysis of information stored in computers.

E&M code 99291 will be used once a day to report all critical care exceeding 30 minutes but fewer than 74 minutes.  When more than 74 minutes are used in one day, code 99292 (in 30 minute increments) is used in addition to 99291 to record the additional time spent with the patient.  Refer to critical care section in CPT Code book for detailed information.

3.9
Neonatal Intensive Care 99295-99298

These codes are used as indicated in CPT.

3.10
Nursing Facility Services 99301-99316

Nursing facility services are not collected in ADM.  

3.11
Domiciliary, Rest Home, or Custodial Care Services 99321-99333

Domiciliary, rest home, and custodial care services are not collected in ADM.  

3.12
Home Services 99341-99349

Home services are not collected in ADM.  

3.13
Prolonged Services 99354-99360

3.13.1
Prolonged Service With Direct (Face-to-Face) Patient Contact 99354-99357

3.13.1.1
Office/Outpatient Setting 99354 and 99355

These codes are used when the provider is involved in direct patient contact beyond the usual service.  These codes are time-based and are reported for the total duration of face-to face time on a given date, beyond the time associated with the basic E&M code.  NOTE:  this does not indicate total time patient is present in an outpatient setting, but time provider actually spent face-to face with patient.  For example, Mrs. Jones comes into the clinic with an asthmatic exacerbation and requires inhaler therapy.  Even though she was physically present in the clinic for two hours, only the time spent by the provider in face-to-face contact beyond the base E&M service is a factor. 

E&M code 99354 will be used to report the first hour of prolonged service for a total duration of 30-60 minutes.  99355 is used to report each additional 30 minutes beyond the first hour and must therefore be used only in conjunction with 99354.  Fewer than 15 minutes of prolonged service beyond 99354 is not reported separately.  See Section 3.1.4 for proper use of modifier –21.

Time, as well as thorough documentation of the encounter needs to be annotated in the medical record for the amount of time spent with the patient.

3.13.1.2
Inpatient Setting 99356 and 99357

These codes are used to report prolonged provider service with direct patient contact in the inpatient setting.  The same corresponding rules for 99354 and 99355 apply.

3.13.2
Prolonged Service WITHOUT Direct (Face-to-Face) Patient Contact 99358-99359

E&M codes 99358 and 99359 will be used to collect data regarding time spent not in the patient’s presence, but before or after direct (face-to-face) services The time need not be continuous, but total duration on same date.  Both of these codes, as are the direct codes, are considered add-on and must therefore be reported with the appropriate E&M base code.   Code 99359 can only be used in conjunction with 99358.  Same time frames for direct prolonged services apply with these codes as well. 

Example:  A provider examines an active duty patient requiring a Medical Evaluation Board (office visit).  The provider requests a variety of applicable consults, laboratory, and diagnostic imaging tests The consult, laboratory, and diagnostic imaging results arrive.  The provider reviews the data and prepares a Medical Evaluation Board summary.  This takes 60 minutes.  The provider would capture the occasion of service with the E&M of 99358 in addition to the E&M appropriate for the office visit. 

Example:  A patient with an extensive complicated history is transferred to another location.  The receiving provider reviews the extensive records, calls the last provider who treated the patient to discuss history and treatment.  The receiving provider then calls the family to discuss current conditions/concerns expressed .  The total time spent reviewing the records, tests, and discussing the case with provider and family is 90 minutes.  The provider would code 99358 and 99359 as an occasion of service.

Prolonged service codes are used in conjunction with the highest complexity level basic E&M codes such as 99215 and 99245.

3.13.3
Provider Standby Services 99360

E&M code 99360 will be used to collect data regarding time spent standing by to perform services requested by another provider.  It is used when a provider must standby for longer than 30 minutes during which the provider is unable to provide other services.  This code will always be an occasion of service as there is no provider/patient interaction.  As always, medical record documentation must support coded services.  It will not be used to collect data for “on-call” time spent in the facility.  

Surgeons and anesthesiologists/anesthetists will not use this code when the standby ends with the performance of surgery.  It will not be used by a surgeon who has contact with the patient while awaiting the surgical procedure as this code is for prolonged provider attendance without direct (face-to-face) patient contact.

Example:  A surgical team waits for the delivery of a transplantable organ that is delayed due to transport delays.  The organ arrives following a two-hour delay during which the provider may not provide other services due to the need to begin surgery as soon as possible after arrival of the transplantable organ.  As the wait ended in a “surgical” package, the code may not be used.

Example:  A surgical team awaits the arrival of a transplant organ.  Due to the need to perform surgery as soon as possible, the provider is unable to provide other care.  Upon arrival, the transplant organ is inspected and is determined to be unsuitable for transplant.  Surgery is not performed.  Use the 99360 code for the first 30 minutes, then use the quantity field to indicate each additional 30 minute period to indicate standby services were performed.  

3.14
Case Management Services 99361-99373

3.14.1
Team Conferences 99361 and 99362

Team conference codes are used to collect data on an interdisciplinary conference involving a specific patient, who is not present.  A minimum of one privileged provider and two other health professionals or representatives of community agencies must participate in person.  All privileged providers participating in the conference would collect an occasion of service (it can not be a visit as the patient is not present) with an E&M of 99361 or 99362 as applicable.  

Example:  A social worker meets with an occupational therapist and a community social services representative on the care plan for an accident victim and the victim’s family.  If the team conference takes place via telephone (patient still not present), then 99371-99373 should be used.

3.14.2
Telephone Calls 99371-99373
Privileged providers may choose from the three E&M codes for telephone calls (i.e., 99371, 99372, and 99373) to document telephone calls in ADM.  Upon incorporation of E&M code 99499 into the T-CON* module in CHCS with associated policy change, non-privileged providers (nurses) engaged in telephone encounters with patients (advice lines) may document their services in ADM using E&M code 99499.  Administrative services (for example, scheduling, billing, and communication of non-clinical information) should not be documented in ADM.

3.15
Care Plan Oversight Services 99374-99380

These codes are not used within the MHS at this point in time.  These are physician supervision codes used for home health services in a non-acute care setting.  

3.16
Preventive Medicine Services (Physicals and Counseling) 99381-99397

E&M codes are provided to report the preventive medicine evaluation and management of infants, children, adolescents, and adults, such as a predeployment physical examination or a well-baby check-up.  The extent and focus of these services will depend on the age and gender of the patient.  The preventive medicine E&M includes a comprehensive history and examination as well as appropriate counseling and risk factor reduction.  

The definition of new versus established patient under the preventive medicine category is not related to whether they have received preventive medicine counseling before, but whether they have received any professional services from the provider of the same specialty within the past three years.

While the preventive medicine E&M service is not problem oriented, it does include a comprehensive system review.  When a significant problem or abnormality is encountered during the preventive exam that requires additional work to perform key components of a problem-oriented E&M service, then the appropriate outpatient/office code (99201-99215 with modifier -25) should be reported in additional to the preventive E&M code. The problem/abnormality must require additional work and the performance of a problem oriented E&M service in order to be reported in addition to the preventive E&M code.  An insignificant problem (e.g., cold) that is encountered in the process of performing the preventive E&M service, and does not require additional work should not be reported/coded separately from the preventive service.   In the event that a problem-oriented service is provided in addition to the preventive service, modifier –25 should be appended to the office/outpatient code reported to indicate that this was a significant, separately identifiable E&M service from the preventive medicine service.  When coding two E&Ms, be sure to match the second E&M to the appropriate diagnosis.  

Example:  Well baby visit with a second diagnosis of failure to thrive.  The first E&M of 9939x would be matched to the well baby diagnosis while the 99215 would be matched to the second failure to thrive diagnosis.

3.17
Counseling and/or Risk Factor Reduction Intervention 99401-99429

These codes are used for promoting health and preventing illness or injury.  These codes are inappropriate for counseling patients with symptoms, conditions, or established illnesses.  

3.17.1
Individual Counseling 99401-99404

These services are provided to an individual patient during separate encounters for the purpose of promoting health and preventing illness or injury.  The counseling provided during these encounters will vary with age and should address such issues as family problems, diet and exercise, substance abuse, injury prevention, sexual practices, and dental health.  

3.17.2
Group Counseling 99411-99412

These codes are used to report group counseling services provided for the purpose of promoting health and preventing illness or injury.  These codes are not appropriate for briefings at Commander’s Calls and Newcomer’s Orientations.  The counseling must address prevention of a disease or condition not currently being experienced by the participants.  For example, these codes would be used for a dietician teaching a healthy heart class directed at the general population, even if one of the students was diabetic, another was hypertensive, and a third was obese.  The codes would not be appropriate for a Diabetic Cuisine, Tobacco Cessation, or Low Back Pain class.  

3.18
Newborn Care 99431-99440

Use newborn care codes as appropriate.  When newborn care is provided to an inpatient by a member of a service, then the newborn is seen for an outpatient visit by a provider in the same service, the outpatient visit is as an established patient.  

3.19
Special Evaluation and Management Services 99450-99456

These codes are used for determination of disability, return to work, and work-related or medical disability.  When flyers have already been seen and treated by a physician and have an appointment to evaluate their condition prior to returning to active flight status E&M codes 99455 or 99456 should be coded on the associated ADM record.  

3.20
Other Evaluation and Management Services 99499

This unlisted E&M code is used for a variety of encounters.  It is used primarily to satisfy the ADM system requirement of entering an E&M code for each encounter.  There are many encounters for which care is provided, but an E&M code is not appropriate.  Common examples are ambulatory procedure visits (APVs), procedures performed separately from the evaluation (e.g., vasectomies), and services documented with procedural codes that include an E&M component (e.g., psychiatric therapy with an E&M). The 99499 code is useful, because, as an unlisted code, there is no associated relative value unit (RVU), which is appropriate for procedures that would not normally be coded with an E&M.  

Example: a patient is seen in ENT and sent to the audiologist for a preoperative hearing assessment before a myringotomy.  The audiologist would use the E&M 99499 with procedure code of 92557 comprehensive audiometry threshold evaluation and 92567 typanometry.

3.20.1
Ambulatory Procedure Visits (APVs)

The primary diagnosis for an APV will be the primary reason for which ambulatory surgery was performed.  If the postoperative diagnosis is different from the preoperative diagnosis, the postoperative diagnosis is to be coded.

Currently, E&M code 99499 will be used to code APVs along with the APV indicator on the ADM record due to CHCS’s requirement for an E&M.  APV services will be identified on ADM as services associated with MEPRS B**5/B**7 or C**5.  Care must be taken to assure only ambulatory procedure visits are coded in the APV MEPRS.

For coding APV encounters, see Section 5.0

3.20.2
Office Procedures Without E&M Encounter

When procedures are performed in the clinic on a separate day from the evaluation for the procedure, then use code 99499 in the ADM E&M position and the CPT code in the procedure position.  

Example: A patient desires sterilization and counseling was done on the previous encounter.  The day of surgery would be coded using E&M code 99499 and the diagnosis code V25.2 (Sterilization) and the appropriate procedure code.

If a condition exists at the beginning of a procedure, but no longer exists at the end, and the condition was the reason for the procedure (e.g., wart removal), the condition causing the procedure is the primary diagnosis.

Example: A person is seen in the APU for a senile cataract, left eye.  An extracapsular cataract extraction with intraocular lens implant, left eye is performed.  The cataract is removed. The diagnosis code would be 366.10.  The procedure code is 66984.  The E&M code is 99499. 

3.20.3
Medical Procedures Which Include an E&M Component

Many medical procedures (90801 - 99091) already contain an E&M component and do not require a separate E&M code for reporting.  E&M code 99499 should be used with these codes to document services in ADM. 

For services with a separate procedure code which includes the E&M component (e.g., Psychiatry), use 99499 as the E&M, the reason that caused the encounter for the diagnosis, and the service code (which represents both the service and the E&M) in the procedure position. Refer to Section 4.0 of this document for further instruction on the application of 99499.

3.20.4
Nurse Telephone Triage/Advice

Nurse telephone triage, for this use, is considered a telephonic communication for the assessment of a medical condition using a protocol approved by the Medical Staff, with the intent of providing healthcare advice to the caller.  Telephone calls solely for reporting test results are not considered nurse telephone triage.  Telephone calls for administrative issues, such as reminding patients of appointments, are not considered nurse telephone triage. Nurse telephone triage should not be reported in ADM at this time.  However, when the system change has occurred to accommodate nurse triage, use 99499 as the E&M in the T-CON* module, and the reason most responsible for the call will be coded as the diagnosis.  To collect other data regarding the call, such as the caller’s intent at the beginning and end of the call, use the “For Clinic Use Only” function in ADM. 

3.20.5
Telemedicine, Prerecorded Encounters

Privileged providers evaluating and providing advice on prerecorded telemedicine encounters will use the 99499 in the E&M position for the occasions of service.  See Section 6.6. for additional guidance. 

3.20.6
Medical Radiation Physics, Dosimetry, Treatment Devices, and Special Services 77300-77399

Medical physicists and dosimetrists developing plans should use an E&M of 99499 with the applicable procedure code.  As there is no patient/provider interaction, this would be an occasion of service.

4 PROCEDURAL CODING

ALL CODING WILL BE SUPPORTED BY THE DOCUMENTATION IN THE MEDICAL RECORD.

4.1
Procedures

Procedure codes are entered in the “CPT/HCPCS Description” position on the ADM screen.    Both procedure codes (00100-99199 in CPT) and all of the HCPCS Level II codes are entered in the ”CPT/HCPCS Description” position.  ICD-9-CM procedure codes are not used in the ambulatory setting.

Just as diagnoses must be marked to indicate the primary and other diagnoses, the procedure must relate to the diagnosis that caused the problem.   

Example: A child presents with ear pain.  Because the tympanic membrane cannot be visualized due to cerumen, impacted cerumen is removed.  The primary diagnosis is Otitis Media (1).  The secondary diagnosis is impacted cerumen (2).  The procedure for removal of impacted cerumen, one or both ears, is coded with the CPT code of 69210 and matched to the removal of impacted cerumen secondary diagnosis (2).  

Efforts should be made to minimize use of unlisted procedure codes (codes ending in “99”).

4.1.1 Stand Alone and Add-on Codes

“Stand alone” codes are CPT codes that describes the total procedure or service provided.  Some CPT codes can never be used as “stand alone” codes.  These are called “add-on “ codes.  Add-on codes describe additional work associated with a procedure or service. 

Example:  A patient is seen for biopsy of the skin lesions on neck and face.  The primary code should be 11100 then 11101 should be the add-on code to indicate the additional lesion.

11100  Biopsy of skin, subcutaneous tissue and/or mucous membrane (including simple 

            closure), unless otherwise listed (separate procedure); single lesion.

+11101 each separate/additional lesion (list separately in addition to code for primary 

             procedure)

4.2
Modifiers

Modifiers provide the means by which the reporting provider can indicate a service or procedure that has been performed has been altered by some specific circumstance but it has not changed the definition or code. Modifiers are two-digit codes added to the E&M and/or CPT procedures. They are alpha, numeric, or alphanumeric codes.  Modifiers and their associated nomenclature are derived from two different sources—CPT and HCPCS. Some of these modifiers provide additional clarification while others are self-explanatory.  Three modifers per E&M, CPT procedure and HCPCS code may be assigned.

Modifiers are used to indicate:

· A service or procedure that has both a professional and technical component

· A service or procedure that was performed by more than one physician

· A service or procedure that was increased or reduced

· Only part of a service or procedure was performed

· An adjunctive service was performed

· A bilateral procedure was performed

· A service or procedure was provided more than once

· To specify a specific body location of the procedure

· Unusual events occurred.

Appendix C contains a list of all modifiers approved for DoD.  Not all modifiers will be utilized at this time due to limitations of the ADM.

4.3
Bundled Procedures 

Codes for bundled procedures should be used whenever possible.  Bundling refers to generic services integral to standard medical/surgical services that are included as components of the procedure and part of the comprehensive code.  

Examples of a bundling opportunity:

· Cleansing, shaving, and prepping of site,

· Draping of patient/positioning of patient,

· Insertion of intravenous access for medication,

· Sedative administration by the physician performing the procedure, and

· Local, topical, or regional anesthetic administered by the physician performing the procedure.

Remember:  there are cases where a provider can bill separately for sedation.  For additional guidance refer to National Correct Coding Initiatives (NCCI).  The fragmentation of bundled procedures for ADM reporting is not appropriate.  Fragmentation refers to breaking down a service into component parts and coding each separately, rather than using a comprehensive procedure code to describe the service.  Examples of fragmentation include the following:

Example:  Reporting separate codes for esophagogastroduodenoscopy (EGD) with biopsy, when a single, comprehensive procedure code already includes those services. 

Bundled:  43239 Upper gastrointestinal endoscopy including esophagus, stomach, and either the duodenum and/or jejunum as appropriate, with biopsy, single or multiple. (CORRECT)

Fragmented:  43235 Upper gastrointestinal endoscopy including esophagus, stomach, and either the duodenum and/or jejunum as appropriate: diagnostic, with or without collection of specimens by brushing or washing separate procedure)  - AND-

43600  Biopsy of stomach; by capsule, tube, peroral (one or more specimens). (INCORRECT)

Example:  Down-coding a service in order to use an additional code when one higher level, more comprehensive code is appropriate.

Bundled:
80048
Basic metabolic panel.  (CORRECT)

This is the correct code to use when coding for all of the following:  carbon dioxide (82374), Creatinine (82565), chloride (82435), glucose (82947), potassium (84132), sodium (84295), and urea nitrogen (84520).

Fragmented:
80051
12 Clinical chemistry tests -AND-

82585
Creatinine, blood _-AND-

82947
Glucose -AND-

84520
Urea Nitrogen (BUN) (INCORRECT)

Example:  Breaking out bilateral procedures when one code is appropriate is also considered fragmentation.

Bundled:
79091
Mammography, bilateral (CORRECT)

Fragmented:
76090-RT  Right unilateral mammography -AND-



76090-LT  Left unilateral mammography (INCORRECT)

4.4
Anesthesia

CPT codes for anesthesia are collected when a procedure is performed in the inpatient and outpatient setting. The provider performing the procedure is responsible for the ADM and is the primary provider. The anesthesiologist/anesthetist is listed as an additional provider.   The E&M code, 99499, will be used for most of these cases.  The first procedure entered in the procedure section will be the procedure with the greatest risk or the most expensive.  The CPT anesthesia codes (00100 – 01999) will be entered in the procedure position and matched to the same diagnosis as the surgical procedure.  

Be sure to also code the anesthetic agent using the appropriate HCPCS J-code.

When the ability to collect minutes of service becomes available in ADM, the quantity associated with the “0xxxx” CPT codes will be able to be adjusted from “1” to indicate the length of anesthesia codes.  This is primarily for billing purposes.  In the civilian sector, the anesthesia bill is usually separate from the surgical procedure bill.  Further guidance will be provided when system changes are made.  

4.4.1
Sedation With or Without Analgesia (Conscious Sedation)

Conscious (moderate) sedation should be coded using CPT codes 99141 – 99142 in the procedure section.  These codes are specific to coding of conscious sedation services provided by privileged providers who are also performing the procedure.  Conscious sedation includes performance and documentation of pre- and post-sedation evaluations of the patient, administration of the sedation and/or analgesic agent(s), and monitoring of cardiorespiratory function (e.g., pulse oximetry, cardiorespiratory monitor, and blood pressure).  The use of these codes requires the presence of an independent trained observer to assist the provider in monitoring the patient’s level of consciousness and physiological status.  If the conscious sedation is administrated by other than the privileged provider performing the procedure, codes from the anesthesia section should be used. 

4.4.2
Pain Management Clinic (ARMY EDITS PENDING)
Most pain management clinic workload will be coded as an office visit or a consult.  Common CPT codes used in pain management include, but are not limited to 62351 (Catheter Implantation), 62360 - 62362 (Reservoir/Pump Implantation), and 90783 - 90784 (IV Therapy). 

4.5
Vaccinations and Inoculations

At times, two CPT codes will be used to code injections and immunizations—one code for the vaccine/toxoid and a second code for administration of the vaccine/toxoid. Codes 90476 - 90749 identify the vaccine/toxoid product only.  To code the administration of the vaccine/toxoid, the vaccine/toxoid product codes 90476 - 90749 must be coded in addition to an immunization administration code(s) 90471 or 90472.

The diagnosis codes used should be from the V03 - V06 series, Need for Prophylactic Vaccination and Inoculation.

When the nurse or technician in an immunization clinic provides an immunization to the patient, E&M code 99499 is used in the E&M position, in addition to the CPT vaccine/toxoid codes in the procedure position.  When a facility does not have a separate immunization clinic and the immunization is provided in the clinic by a nurse or technician, but not in conjunction with a provider visit, the E&M code 99499 is used. E&M 99211 would not be valid since there is no E&M services done other than the immunization.  

When an immunization is administered in the clinic in conjunction with a privileged provider visit, the E&M position would indicate the type of visit (e.g., 99391 well baby) and the immunization codes would be entered in the procedure position.  Both the administration and the type of drug/vaccine will be coded.

For ADM purposes, a patient seen in a specialty clinic setting and then sent to an immunization clinic for injections requires two encounter forms—one encounter form for the specialty clinic and one for the immunization clinic.

Note:  Billing activities may not require the administrative codes, but all codes are required for coding purposes.

4.6
Injections and Infusions 90780-90799

CPT codes 90780 - 90799 are used to report various infusion and injection procedures.  The codes in this series are not used to report chemotherapy administration (described by codes in the 96400 - 96549 series), injections for allergen immunotherapy (described by codes in the 95115 - 95199 series), or the administration of vaccines/toxoids (described by codes 90471 and 90472).  A second code indicating the injectable/infused agent should also be coded with the appropriate HCPCS J-code.  

4.7
Exposure to Biological Agents

If the patient has a known or potential exposure to biological agents, the following codes apply:

· Exposure to anthrax without screening with treatment:


Primary diagnosis:

V01.8


Secondary diagnosis:

V07.39

· Exposure to anthrax with screening (no treatment yet):


Primary diagnosis:

V01.8


Secondary diagnosis:

V74.8 (for screening)

· If the patient reports for subsequent treatment for a positive test result:


Primary diagnosis:

795.3

· Asymptomatic patients without exposure (“Worried Well”): 


Primary diagnosis:

V65.5

· Symptoms without likely exposure:


Primary diagnosis:

Code the symptoms

These codes may be used to code exposures to all biological agents, except Smallpox exposures, which should be coded V01.3.

4.8
Ophthalmology/Optometry  92002-92499, 99172, 99173

CPT codes 92002, 92004, 92012, and 92014 for new and established ophthalmology/optometry patients as well as 99172 and 99173 for optometry include an evaluation and management of a patient.  Because CHCS requires an E&M, use E&M 99499 in conjunction with these procedure codes.

4.9
Physical Therapy/Occupational Therapy (PT/OT) Services  97001-97799

Physical therapy and occupational therapy encounters should be coded with 99499, Unlisted Services, until the requirement for an E&M code is lifted in ADM.

The first time a patient is seen by the PT/OT, the ADM Record should be coded with the CPT code (97001 or 97003 for PT and OT, respectively) in the procedure position.  For each subsequent encounter when an evaluation is performed, for the same condition, the ADM record should be coded with the CPT code (97002 or 97004 for PT and OT, respectively) for the patient’s re-evaluation.  For those visits when only therapy is conducted (no evaluation by the PT or OT), code only the therapy modalities in the procedure position.  

For preventive medicine services (e.g., a Runner’s Clinic open to all patients), the PT/OT, as a privileged provider, may use the E&M codes for Counseling and Risk Factor Reduction Intervention (99401 - 99429).  

For group educational services for a patient with an established diagnosis, use E&M code 99499 (unlisted services) and the CPT code 99078 group physician educational services.  

4.10
Electrocardiogram (ECG or EKG) Services  93000-93042

Recording of ECGs/EKGs in ADM will be based on the following CPT codes as appropriate:

93000  Routine ECG/EKG with at least 12 leads; with interpretation and report.  

93005  ECG/EKG tracing only, without interpretation and report.

93010  ECG/EKG interpretation and report only.

93040  Rhythm ECG/EKG, one to three leads; with interpretation and report.

93041  Tracing only without interpretation and report.

93042  Interpretation and report only.

93012  Telephonic transmission of ECG/EKG rhythm strip(s) per 30-day period.

93014  Physician review with interpretation and report only.

Credit for reading and interpreting ECGs/EKGs may only be taken once for each ECG.  If a provider is privileged to read ECGs/EKGs, that individual may take credit for reading and interpretation.  

Example:  ECG/EKG ordered and read by the same provider in conjunction with a visit.  The provider would capture the ECG along with the visit and code 93000 or 93040, as appropriate.  The technician performing the test could be included as an additional provider in ADM.

Example:  ECG/EKG performed in a central Cardio-Pulmonary Lab and interpreted by a provider.  There currently is no module to capture and code these procedures in the “DDA” MEPRS code.  NOTE:  For ADM reporting, the MTF may establish a non-count clinic, non-count appointment type in CHCS using “DDA” and capture the test, coding E&M code 99499 and the CPT code. 

4.11
Dialysis 90918-90999

Dialysis, hemodialysis, and peritoneal dialysis services are ancillary services and should be coded with the appropriate procedure code (90918-90999) in the procedure position.  

Privileged Provider.  The E&M should be 99499 when there is no evaluation and management. If there are separately identifiable E&M services, code the appropriate E&M code in the E&M position.  If the dialysis is performed by a privileged provider, the provider’s name should be listed as the primary provider on the ADM record.  Dialysis is an ancillary procedure and should not be coded using a MEPRS code of B**5.

Non-privileged Provider.  If the dialysis is performed by a non-privileged provider, the non-privileged provider should be listed as the primary provider and the supervising physician should be listed as a secondary provider on the ADM record as appropriate.  The appropriate E&M Code for non-privileged provider occasion of service is 99499. 

4.12
After-Hours Services 99050-99058

After hour service codes are used to document face-to-face encounters that require the physician to meet with patients after normal business hours.  After hours service codes are not used in the Emergency Services Department or other clinics with scheduled visits during the applicable times (e.g., if there are scheduled visits on Sunday, you may not use the Sunday hours procedure code).  After-hours codes are entered in the procedure position as applicable.  The E&M appropriate to the visit would be entered in the E&M position. 

4.13
Mental Health Services 90801-90911, 96100-96155

When mental health providers furnish diagnostic interviews, psychotherapy, assessments, testing, interventions and other psychiatric services or procedures, such as with 90805 through 90829, 99499 should be used in the E&M position. Due to CHCS requirements for an E&M, use E&M code 99499.

Example:  A patient is seen in psychiatry and receives individual psychotherapy for 45 minutes.  The psychiatrist documents a history, exam, and medical decision making in the record.  Use E&M 99499 and 90807 to collect both the psychotherapy and the evaluation.

Note:  Use CPT code 90862 in psychiatry clinic, in pediatrics for attention deficit disorder, or by other physicians prescribing psychiatric drugs.  It is used when the only interaction is for drug management.  If the drug management takes place in conjunction with an E&M, do not code the 90862 as it is part of the E&M and should be part of the documentation.

Mental Health providers will usually not use the outpatient office visit codes.  Those codes would be used when care was being provided for a physical problem that caused the mental health problem such as a brain lesion or brain trauma.

5
CODING AMBULATORY PROCEDURE VISITS (APVS)

5.1Definition

Per Department of Defense Instruction (DODI) 6025.8, Subject:  Ambulatory Procedure Visit (APV), dated September 23, 1996 the following apply:

a.  Commanders of MTFs where Ambulatory Procedure Visits are performed, shall be required to develop a facility-specific approved list of ambulatory procedures. This list of procedures shall reflect accepted medical practice and local capabilities.

b.  The nature of the procedure and the medical status of the patient using the ambulatory procedure unit combine for a requirement for short term care (but not inpatient care) that is more appropriately rendered in an APU rather than in an outpatient clinic.  

 c.  The medical record documentation for the APV must meet the standards of documentation for a short-term stay (abbreviated medical record) and be filed in the inpatient record.  It will be maintained by the local MTF in a limited access area for risk management and quality improvement purposes.  Copies of the procedure reports shall be forwarded to the outpatient record.

For more detailed information, refer to the DoDI 6025.8.

5.2 Coding Pre- and Post Procedure Encounters (EDITS FROM ARMY PENDING)
REWRITE NEEDED.  Pre- and post-operative appointments will be documented in ADM as separate encounters if performed on any day other than the day that the surgery is performed.  The encounter associated with the decision for surgery should be coded with the modifier –57 on the appropriate E&M code for the service.  These appointments are not APVs and should not be coded using the APV indicator.  However, for most procedures, the surgical procedure itself includes pre- and postoperative services.  For most surgical services, postoperative follow-up appointments must therefore use the CPT code of 99024.  For all routine pre- and post operative services provided after the decision for surgery is made (i.e., the E&M visit with the –57 modifier), the E&M will be 99499 as all professional services are included in the procedure code.

The exceptions to this rule are few and can be found as asterisk (*) procedures in the Current Procedural Terminology book.  Any procedure listed with an * is a service that includes the procedure only; associated pre and postoperative services are not included, and may therefore be coded separately using the appropriate E&M, not 99499.  

Preoperative appointments are usually performed outside the clinic visit and stepped down to the APV or a clinic specialty.   A visit in which a patient is evaluated for a problem to determine if surgery is even an option is not defined as a preoperative visit, and is therefore coded separately from the surgical procedure.  A pre-operative appointment is when a patient sees a provider for clearance to do the procedure.

An APV patient will continue in APV status until the patient is either released or admitted as an inpatient, regardless of the location of the patient’s bed.  Observation or holding beds should not be reported as APV services.  If a patient is admitted from an APV, the ADM record should be closed out with a disposition type of “admitted.”  The procedure codes associated with the APV will not be included in the inpatient stay.

When an APV patient requires a consultation, the consulting provider will code the consultation services in his or her specialty clinic.  When coding an APV, capture the additional providers (assistant surgeons, anesthetist/anesthesiologist, etc.) in the “Provider” field of the ADM screen. 

5.3  Coding Multiple Procedures Performed on the Same Day

There are times when a person may have to return to an APU following APV surgery.  Depending on the circumstances, the procedures may be performed by the same or a different physician.  Modifiers will be used to identify the various types of repeat and/or different procedures performed on the same day.  Documentation describing the medical necessity for the repeat procedure is warranted.

In all instances, returns to an APU on the same day will require the completion of multiple ambulatory records.  The first record will be for the initial surgery.  The second case will cover the repeat or related procedure.  Modifiers will be used on the second case to identify the return to the APU.  Some of the modifiers that may be used are:


Modifier –76 (Repeat Procedure by Same Physician):  This modifier will identify those procedures that were repeated by the same physician on the same day.  The modifier will be appended to the CPT code for the repeated procedure.  Documentation describing the medical necessity for the repeat procedure is warranted.


Modifier –77 (Repeat Procedure by Another Physician):  This modifier will identify those procedures that were repeated by another physician on the same day.  The modifier will be appended to the CPT code for the repeated procedure.  Documentation describing the medical necessity for the repeat procedure is warranted.


Modifier –78 (Return to Operating Room for a Related Procedure During the Postoperative Period) and –79 (Unrelated Procedure or Service by the Same Physician during the Postoperative Period) are used to identify those cases where there is a return to the Operating Room for a related or unrelated procedure during the post-operative period.

5.4  Coding Cancelled APVs

The E&M 99499 will be used for cancelled APVs.  In the civilian sector there is no requirement for an E&M, but our computer system currently requires one.  

If a patient presents for an APV, but the procedure is cancelled because:

· Patient develops a condition that contra-indicates the surgery (V64.1).  For example,  patient experiences arrhytmia that causes the procedure to be terminated. 

· Patient decides not to have the planned surgery (V64.2)

· The provider is unavailable to perform the APV, or

Supplies or necessary resources are not available to support the APV (V64.3).

It may be necessary to also code presenting medical conditions (e.g., fever, elevated hypertension) that prevented the procedure from being carried out.  The first diagnosis coded should be the preoperative diagnosis, secondary diagnosis should be the conditions that prevented the procedure to be performed, then the appropriate V64*.

If a scheduled procedure was started but not completed, then use the appropriate CPT code with appropriate modifier:

–52 (Reduced Services)

Under certain circumstances a service or procedure is partially reduced or eliminated at the physician’s discretion.  Under these circumstances, the service provided can be identified by its usual procedure number and the addition of “-52”, indicating that the service is reduced.  Modifier –52 will be used by the provider on the appropriate surgery codes.

–53 (Procedure was started but discontinued)

Modifier –53 is not used to report the elective cancellation of a procedure prior to the patient’s anesthesia induction and/or surgical preparation in the operating suite.  It can be used when it may be necessary to indicate that a surgical or diagnostic procedure was started but discontinued following anesthesia administration.  Modifier –53 will be used by the provider on the appropriate surgery codes.

 -73 (Discontinued procedure prior to anesthesia)  This is an institutional code.  Because we are also coding for the professional services (surgeon), this code will not be used in the Military Health System at this time.

 –74 (Discontinued procedure after administration of anesthesia): This is an institutional code.  Because we are also coding for the professional services (surgeon), this code will not be used in the Military Health System at this time.

The first listed CPT code should be the scheduled surgical or diagnostic procedure.  The appropriate modifier for reduced services or cancelled pre/post anesthesia administration is appended to the CPT code.

The medical record documentation must describe the extent to which the procedure or diagnostic service was completed.  Auditors and third party payors may also require this information to be submitted.

6
CODING INPATIENT PROFESSIONAL SERVICES

6.1  Background

Traditionally, inpatient services were captured in the Clinical Records Module of CHCS.  Data from this module creates the standard inpatient data record (SIDR).  This module was primarily used by inpatient medical records personnel.  It collected ICD-9-CM data.  In the civilian sector, ICD-9-CM codes are used to generate a diagnosis related group (DRG) which ultimately creates the institutional (hospital) bill.  The hospital bill captures costs associated with the building, nursing staff, supplies, operating room time, etc.  The MHS has traditionally used the DRG as the basis for billing both the facility portion of the bill and the professional services (services provided to the patient by privileged providers) portion of the bill.  In an effort to more closely align the MHS with the civilian sector, the professional and the institutional costs must be separated.

The civilian sector uses Current Procedural Terminology (CPT) codes to bill for inpatient professional services.  The Clinical Records Module in CHCS has no fields to collect CPT data. However, ADM does have that capability.  Therefore, inpatient professional services will be collected in the ADM (through the use of SADRs).

Most medical supplies are included in the Diagnosis Related Group (DRG) which is generated from ICD-9-CM codes.  Certain supplies (usually newly developed high cost items) are not included in the DRG.  These supplies are called “flow through” supplies and are generally captured through the use of HCPCS.  Although the Clinical Records Module does not have the capability to collect HCPCS codes, the ADM can collect these codes in the “CPT/HCPCS” field.  Therefore, flow through supplies will also be collected in the ADM module.

6.2
Types of Inpatient Professional Services.  

CPT splits inpatient professional services in to two general types.  The E&M type of inpatient professional services includes rounds, consults, telephone calls and other “visit” type of encounters.  Procedures are the other type of privileged provider/inpatient general type.

6.3
Collecting Inpatient Evaluation and Management Codes.

CPT guidance will be followed as closely as permitted by the ADM of CHCS.  

6.3.1
Admissions and Rounds.  

Only one encounter for admission or rounds will be collected for each inpatient day in a single service.  The selection of the appropriate hospital care code is based on all the documented history, exam and decision for that day, including evaluation and management services furnished in another setting (e.g., in the emergency services department or clinics).  

6.3.2
Admission Codes for the Initial Day of Hospital Care.  

· Initial hospital care codes – 99221-99223

· Inpatient care, admitted and discharged same day – 99234-99236

· Initial neonatal intensive care – 99295  

· Initial neonatal services in hosp or birthing room – 99431

· Initial neonatal services not hosp or birthing room (e.g., at home) – 99432

· Initial and discharge neonatal services – 99435

· Admission for surgical procedure – 99499 (all professional services from decision for surgery through the procedure through post operative outpatient care are included in the procedure CPT code, so rounds will be collected using 99499)

Do not use critical care or standby services with an initial day code.  

6.3.3  Codes for additional E&M on Initial Day of Hospital Care.  

These codes would be coded as the second or third E&M with the appropriate round code.

· Attendance at delivery (requested by delivering physician) 99436

· Critical care services – 99291/2

· Newborn resuscitation – 99440  (can not be coded with 99436) 

· Prolonged inpatient face-to-face – 99356/7

· Prolonged non-face-to-face – 99358/9

· Physician standby – 99360

6.3.4
Rounds Codes for the Subsequent Days of Hospital Care.

· Subsequent hospital care – 99231/2/3

· Subsequent newborn hospital care – 99433

· Subsequent days for patient admitted for surgical procedure – 99499 (all professional services from decision for surgery through the procedure through post operative outpatient care are included in the procedure CPT code, so rounds will be collected using 99499)

· Use either subsequent hospital care, critical care or standby services, but do not combine any of these codes.

6.3.5  Codes for additional E&M on Subsequent Day of Hospital Care. 

These codes would be coded as the second or third E&M with the appropriate round code.

· Critical care services – 99291/2

· Prolonged inpatient face-to-face – 99356/7

· Prolonged non-face-to-face – 99358/9

· Physician standby - 99360

6.3.6
Rounds for Discharge Day of Hospital Care.

· Discharge services (to include newborn) – 99238/9

· Discharge for surgical procedure patient – 99499 (all professional services from decision for surgery through the procedure through post operative outpatient care are included in the procedure CPT code, so rounds will be collected using 99499)

6.3.7  Codes for additional E&M on Discharge Day of Hospital Care.  

These codes would be coded as the second or third E&M with the appropriate round code.

· Critical care services – 99291/2

· Prolonged inpatient face-to-face – 99356/7

· Prolonged non-face-to-face – 99358/9

· Physician standby - 99360

6.3.8
Surgical Patients. 

A surgical procedure code includes an E&M encounter the date prior to the date of the procedure for the history and exam, the procedure, postoperative care, and typical postoperative follow-up care.  The surgical procedure code will be included on the same ADM as the E&M for the day of surgery.  For instance, if the surgery was done on the day of admission, the surgical procedure code would be collected in the CPT/HCPCS field for the ADM for the day of admission.  

6.3.9
Examples Of Coding For Inpatient Professional Services 

Example 1:  A patient and her surgeon decide during a comprehensive office visit on Monday to do a total abdominal hysterectomy – code 99215-57.  Patient comes in the next Monday for the presurgical history, physical exam and various laboratory/radiology tests – code 99499 for the provider doing the physical.  Patient is admitted and undergoes surgery on Tuesday – code E&M of 99499 with procedure code of 58150.  Patient has one day post operative hospitalization – code E&M of 99499 for the rounds.  Patient is discharged on Thursday – code E&M of 99499 for the rounds.  Patient comes back for post operative outpatient visit for surgical postoperative follow-up – code E&M of 99499 with procedure code of 99024.    

Office Visit Procedure During Inpatient Hospitalization.  You must always be careful to only take credit for the facility portion of the procedure once.  If the procedure is done as part of an outpatient visit, and included as part of the SADR for the outpatient visit, it can not be coded in the SIDR using an inpatient visit code.  

Example 2:  A pregnant patient has a dermatology visit scheduled for Tuesday.  On Monday, the patient is admitted and delivers a preterm infant.  On Tuesday, after much begging, the patient is permitted off the unit to go to the dermatology visit in the outpatient clinic.  There, the patient has a number of warts removed.  The dermatologist would code for an outpatient visit and code the procedures.  The wart removal would not be coded in the SIDR.  

Example 3:  An end stage renal patient is admitted for a heart attack.  During the hospitalization, the patient receives dialysis both on the floor, then later in the dialysis unit based on a renal consult ordered by the cardiologist.  The nephrologist continues to see the inpatient for the end stage renal disease throughout the inpatient stay.  The nephrologist codes for an initial inpatient consult for the first inpatient consult.  Then, so long as the nephrologist continues to see the patient for the same problem as the initial hospital consult, codes a subsequent hospital care code for additional visits.  The dialysis is provided due to the inpatient consult, so is coded as part of the SIDR using inpatient procedure codes.

7
OTHER FUNCTIONAL ISSUES RELATED TO ADM OR CLINICAL SCENARIOS

This section provides coding guidance for specific types of ambulatory services.

7.1
Use of the “MAIL” Function

There is a menu across the bottom of the ADM entry screen.  The “mail” function permits providers with coding questions to forward the question to a predetermined individual in the MTF.  It is intended that a coder receive this mail.  The coder should determine the most appropriate code for the condition/encounter, and reply in a timely manner.  This will relieve providers from spending excessive amounts of time determining appropriate codes.  The provider may also elect to have the coder complete the ADM encounter documentation, according to the policies of the clinic or facility.

7.2
For Clinic Use Only

This function permits each clinic to collect data unique to that clinic.  This function is based on the clinic and appointment type, so if you want to used the same collection for all appointment types in a clinic, it must be entered for each appointment type.  Up to six pieces of data may be collected.  Each clinic determines what each of the 1 a-f, 2 a-f, 3 a-f, 4 a-f, 5 a-f and 6 a-f will indicate.  Only one entry in a series (e.g., 1a, 1b, 1c, 1d, 1e, 1f) may be collected.  This data is not part of the SADR and remains at the facility level.

7.3
Additional Provider

This function permits MTFs to collect data on names and categories of personnel who assist with an encounter.  It is especially useful to indicate when a second provider assists in the performance of a procedure.  The second privileged provider may bill a percentage of the procedure in which he/she assists.  For nurses and para-professional personnel, this function should be used when the data collected justifies the time and effort involved in data collection.  The categories of additional providers are attending, assisting, supervising, nurse, and para-professional.  

7.4
Clinical Pharmacists

Clinical pharmacists are privileged to independently provide patient care outside the pharmacy environment.  These providers are usually Pharm Ds or pharmacists with extensive training that covers a particular range of disease processes for which they are credentialed to manage pharmacologically in a clinical setting.  See your Service-specific guidance for privileging procedures.  Ensure these providers are properly identified with Provider Specialty Type 202, Medical Chemist, in their CHCS Provider Profile.  These providers may use the full spectrum of E&M and procedural coding, however, you should expect them to only use codes for established patients, and E&M codes in the 99212 to 99213 range.  NOTE:  These providers will be performing services under an existing “B” clinic where the visits are captured.

7.5
Chaplains

Chaplains are not considered to be health care providers and are not to report patient encounters using ADM.

7.6
Telemedicine

Telemedicine, sometimes referred to as telehealth, can be accomplished in a variety of ways. CMS defines telehealth services as professional consultations, office, and other outpatient visits where, at a minimum, audio and video equipment is employed to permit two-way real-time interactive communication between patient and provider.  Telephones, facsimile machines, and electronic email systems do not meet the definition. 

7.6.1
Clinical Area, Professional Consultation

When telemedicine is applied to conduct a real-time professional office visit or consultation in which there is real-time two-way interaction between the provider and the patient, then the appropriate E&M codes for those services should be utilized; 99241-99275, 99201-99215 and CPTs 90804 through 90809 and 90862.  

7.6.2
Test Reads

If a provider is being sent an image to read, such as radiology or pathology, these are currently coded using the appropriate professional read modifier (26) in the radiology and pathology modules under occasion of service.

Services at the transmitting facility will code the encounter.  To annotate the originating site, use the procedure code Q3014, Telehealth Originating Site Facility Fee.  

Example:  A patient presents with a skin abnormality.  The provider documents the encounter and records a dermatology telemedicine consult that is transmitted at a later time.  The provider codes the encounter in ADM based on documentation and entering in the administrative section that a consult was requested.

Services at the receiving facility will be coded based on the encounter.  For encounters involving patient/provider interaction, the visit will be entered as an office visit (99201-99215) or a consultation (99241-99245) in the provider’s outpatient clinic MEPRS code.  For encounters not involving patient/provider interaction, the occasion of service will be entered in ADM using 99499 in the E&M position.  For both of these, the Clinic Use Only function may be used to collect that this was telemedicine workload.

7.7
Resident/GME Services

Providers who participate in a residency program for GME usually do so under the oversight of an attending, or teaching, provider.  In many cases, the attending must be present during key portions of the exam and provide the supporting documentation.  In this situation, both providers do not code independently.  The resident, if acting as the appointed provider, will be listed as primary with the attending as secondary.  E&M and procedure codes on this one ADM record will be coded in keeping with the services provided (i.e. full range of E&M codes may be used).  

7.8
Global Care Services/ Surgical Package Codes:

7.8.1.  While the global CPT codes for the maternity episode are completely valid for use in civilian healthcare settings, it is inappropriate to use the global codes within the Department of Defense (DOD).  Since DOD does not account for workload nor perform billing in a global manner for prenatal care, each encounter associated with these services should be documented using the appropriate E&M code and CPT codes.  If non-privileged providers perform the service, E&M code 99211 should be used along with appropriate CPT codes when ordered by a physician, not in conjunction with a physician visit, and defined in their scope of practice.  

Codes 59400 – 59622 for global OB services should not be used to document services in ADM.


7.8.2.  Other services related to global care which DOD captures separately include: 

1) The initial consultation or evaluation of the problem by the surgeon to determine the need for surgery.  The appropriate E&M code should be used along with modifier –57 to indicate “decision for surgery”.

2) Pre-operative Visits  - Preoperative visits after the decision is made to operate 

      beginning with the day before the day of surgery for major procedures and the day of

      surgery for minor procedures.

3) Postoperative Visits – Follow-up visits within the postoperative period of the surgery

      that is related to recovery from the surgery.  Postoperative visits should be coded

      using CPT code 99024 if within the established global period.

4) Visits unrelated to the diagnosis for which the surgical procedure is performed, unless

      the visits occur due to complication of the surgery.

7.9
Laboratory and Radiology Services

Laboratory and radiology procedures obtained from centralized services are not to be reported using ADM.  Only those radiology and laboratory procedures that are actually performed, interpreted and reported in the immediate confines of a specialty clinic are to be reported in ADM.  

7.10
Administrative Issues Not Usually Coded

MHS clinic staff are required to perform a wide range of duties related to patient care.  While a number of these duties mirror billable services performed in civilian sector healthcare practice, other duties associated with administrative processes or those related to the readiness/war fighting mission are not billable.  In addition, a number of duties related to maintaining a health beneficiary population are not billable.  These types of services should not be documented in ADM. 

The examples provided in the following sections apply when face-to-face interactions with patients do not occur.

7.10.1
Overseas Clearances

Ensuring medical services are available for diseases and conditions listed on a summary sheet is an administrative task and should not be coded.

7.10.2
PRP and Other Security Clearances

Security clearances are an administrative task and should not be coded.

7.10.3
Medical Evaluation Boards

Participating in a medical evaluation board is a military unique activity and should not be coded.  For other Medical Evaluation Board preparations, refer to Section 3.13.2.

7.10.4
Record Reviews and Forms Completion

Record reviews and completion of insurance, disability, and other patient forms are administrative tasks and should not be coded.

7.10.4.1
Incoming Reviews

Reviewing records of newly arrived personnel for prevention issues and chronic diseases is an excellent prevention and case management activity.  This activity is encouraged to ensure proper empanelment but should not be entered into ADM as an encounter.

7.10.4.2
Audits/Documentation Assessments

Reviewing documentation to provide feedback to providers is an excellent activity.  This activity is encouraged to ensure we take credit for all we do but should not be entered into ADM as an encounter.  

7.10.4.3
Hearing Conservation Documentation

This section under administrative review.

7.10.4.4
Preoperative Clinic

A preoperative clinic is when a patient interacts, usually with a nurse, the day prior to surgery to assure all required tests are completed, documentation is in order, and pre-operative training is conducted.  It is primarily an administrative function.  It is not collected in ADM.  

7.10.5
Continuations of Previous Encounters

Provider/patient interactions may be interrupted.  Tests and studies may need to be performed such as x-rays of possible broken bones and EKGs.  The patient leaves to have the test/study and returns with the results.  This is a continuation of the previous encounter and should be coded as only a single visit.

7.11
Gynecology Exam/Pap Smear

For all annual GYN exams code V72.3 for ICD-9-CM and E&M 9938x (for new patients) and 9939x (for established patients).

If you collect a Papanicolaou cervical smear, code Q0091 in the procedure column – (screening Papanicolaou cervical smear; obtaining, preparing and conveyance of cervical or vaginal smear to laboratory). Do not code 88150 as that is the laboratory code for interpreting the smear.  Based on the HCPCS guidance, disregard the entry in ICD-9-CM after V72.3 Gynecological examination, “Papanicolaou cervical smear as part of general gynecological examination.”  

If you code a Papanicolaou cervical smear collection, you must indicate the reason.  Use V15.89 other specified personal history presenting hazards to health for high risk patients, such as those with 1) early onset of sexual activity (under age 16), 2) multiple sexual partners (five or more in a lifetime),3) history of sexually transmitted disease, 4) fewer than three negative or any pap smears within the past seven years, and 5) diethylistilbestrol exposed daughters of women who took DES during pregnancy.  Use V76.2 special screening for malignant neoplasms of the cervix for low risk screening.

7.12
Use of “WORK RELATED” Field

When a patient is seen for a work-related illness or injury, the provider should change the toggle in the “WORK RELATED” field in the upper right corner of the ADM screen from “no” to “yes.”

7.13
Super Bills

A super bill is a data collection sheet used to quickly collect data for entry in to ADM by a person other than the individual completing the super bill.  See example in Appendix D.  Super bills should be developed to facilitate data collection (e.g., sorted in a manner preferred by the provider be that by body system, body location, or disease) as well as data entry (e.g., have the fields in the same order on the super bill as in ADM).  It is recommended that super bills be retained for 30 days after data entry before being destroyed (e.g., shredded).  The retention is so the form will be available to determine if data collection problems result from incorrect provider selections, incorrect data entry, or incorrect codes on the super bill.

Appendix A:  Acronyms

The acronyms used in this document are defined below:

ADM
Ambulatory Data Module

AMA
American Medical Association

APU
Ambulatory Procedure Unit

APV
Ambulatory Procedure Visit

CIW
Clinical Integrated Workstation

CPT
Current Procedural Terminology

CHCS
Composite Health Care System

CMS
Centers for Medicare and Medicaid Services 

CNP
Continuous Negative Pressure

CPAP
Continuous Positive Airway Pressure

CONUS
Continental United States

DoD
Department of Defense

DRG
Diagnosis Related Group

DSN
Defense Switch Network

E&M
Evaluation and Management

ECG
Electrocardiogram

EKG
Electrocardiogram

HCPCS
Healthcare Common Procedure Coding System

ICD-9-CM
International Classification of Diseases, 9th Revision, Clinical Modification

JCAHO
Joint Commission on Accreditation of Healthcare Organizations

MHS
Military Health System

MTF
Military Treatment Facility

NEC
Not Elsewhere Classifiable

NOS
Not Otherwise Specified

OCONUS
Outside the Continental United States

PDRL
Permanent Duy Retirement List

PT/OT
Physical Therapy/Occupational Therapy

SADR
Standard Ambulatory Data Record

SIDR
Standard Inpatient Data Record

SSN
Social Security Number


TDRL
Temporary Duty Requirement List

UBU
Unified Biostatistical Utility

APPENDIX B:  DoD Extended Diagnosis Codes

Code   
Diagnosis Description

040.89 0    BACTERIAL DISEASES NEC

TOXIC SHOCK SYNDROME

040.89 9    BACTERIAL DISEASES NEC

OTHER SPECIFIED BACTERIAL DISEASES, EXCLUDING TOXIC SHOCK SYNDROME

070.0 0      HEPATITIS A WITH COMA

VIRAL HEPATITIS A WITH HEPATIC COMA, LAB TEST CONFIRMED

070.0 1      HEPATITIS A WITH COMA

VIRAL HEPATITIS A WITH HEPATIC COMA, LAB TEST NOT REPORTED OR NEGATIVE

070.0 2      HEPATITIS A WITH COMA

VIRAL HEPATITIS A WITH HEPATIC COMA, LAB TEST NOT PERFORMED

070.1 0      HEPATITIS A W/O COMA

VIRAL HEPATITIS A WITHOUT MENTION OF HEPATIC COMA, LAB TEST CONFIRMED

070.1 1      HEPATITIS A W/O COMA

VIRAL HEPATITIS A WITHOUT MENTION OF HEPATIC COMA, LAB TEST NOT REPORTED OR NEGATIVE

070.1 2      HEPATITIS A W/O COMA

VIRAL HEPATITIS A WITHOUT MENTION OF HEPATIC COMA, LAB TEST NOT PERFORMED

070.20 0    VIR HEP B WO HEP LAB,TEST CON

VIRAL HEPATITIS B WITH HEPATIC COMA, ACUTE OR UNSPECIFIED, WITHOUT MENTION OF HEPATITIS DELTA, LAB TEST CONFIRMED

070.20 1    VIR HEP B WO HEP,LAB TST UNRE

VIRAL HEPATITIS B WITH HEPATIC COMA, ACUTE OR UNSPECIFIED, WITHOUT MENTION OF HEPATITIS DELTA, LAB TEST UNREPORTED/NEGATIVE

Code
Diagnosis Description
070.20 2    VIR HEP B WO HEP DELTA, NO LA

VIRAL HEPATITIS B WITH HEPATIC COMA, ACUTE OR UNSPECIFIED, WITHOUT MENTION OF HEPATITIS DELTA, NO LAB TEST

070.21 0    VIR HEP B W HEP LAB TEST CONF

VIRAL HEPATITIS B WITH HEPATIC COMA, ACUTE OR UNSPECIFIED, WITH HEPATITIS DELTA, LAB TEST CONFIRMED

070.21 1    VIR HEP B W HEP,LAB TST UNREP

VIRAL HEPATITIS B WITH HEPATIC COMA, ACUTE OR UNSPECIFIED, WITH HEPATITIS DELTA, LAB TEST UNREPORTED/NEGATIVE

070.21 2    VIR HEP B W HEP DELTA, NO LA

VIRAL HEPATITIS B WITH HEPATIC COMA, ACUTE OR UNSPECIFIED, WITH HEPATITIS DELTA, NO LAB TEST

070.22 0    CHR VIR HEP B,LAB CONFRM

CHRONIC VIRAL HEPATITIS B WITH HEPATIC COMA, WITHOUT MENTION OF HEPATITIS DELTA, LAB TEST CONFIRMED

070.22 1    CHR VIR HEP B,LAB UNREPRT

CHRONIC VIRAL HEPATITIS B WITH HEPATIC COMA, WITHOUT MENTION OF HEPATITIS DELTA, LAB TEST UNREPORTED/NEGATIVE

070.22 2    CHR VIR HEP B,NO LAB PERF

CHRONIC VIRAL HEPATITIS B WITH HEPATIC COMA, WITHOUT MENTION OF HEPATITIS DELTA, NO LAB TEST

070.23 0    CHR VIR HEP B,LAB CONFRMD

CHRONIC VIRAL HEPATITIS B WITH HEPATIC COMA, WITH HEPATITIS DELTA, LAB TEST CONFIRMED

070.23 1    CHR VIR HEP B,LAB UNREPRT

CHRONIC VIRAL HEPATITIS B WITH HEPATIC COMA, WITH HEPATITIS DELTA, LAB TEST UNREPORTED/NEGATIVE

070.23 2    CHR VIR HEP B,NO LAB PERF

CHRONIC VIRAL HEPATITIS B WITH HEPATIC COMA, WITH HEPATITIS DELTA, NO LAB TEST

Code 
Diagnosis Description

070.30 0    VIR HEP B WO HEP LAB TEST CON

VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, ACUTE OR UNSPECIFIED, WITHOUT MENTION OF HEPATITIS DELTA, LAB TEST CONFIRMED

070.30 1    VIR HEP B WO HEP LAB TST UNRP

VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, ACUTE OR UNSPECIFIED, WITHOUT MENTION OF HEPATITIS DELTA, LAB TEST UNREPORTED/NEGATIVE

070.30 2    VIR HEP B WO HEP DELTA, NO LA

VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, ACUTE OR UNSPECIFIED, WITHOUT MENTION OF HEPATITIS DELTA, NO LAB TEST

070.31 0    VIR HEP B W HEP LAB TST CONFR

VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, ACUTE OR UNSPECIFIED, WITH HEPATITIS DELTA, LAB TEST CONFIRMED

070.31 1    VIR HEP B W HEP LAB TST UNREP

VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, ACUTE OR UNSPECIFIED, WITH HEPATITIS DELTA, LAB TEST UNREPORTED/NEGATIVE

070.31 2    VIR HEP B W HEP DELTA, NO LAB

VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, ACUTE OR UNSPECIFIED, WITH HEPATITIS DELTA, NO LAB TEST

070.32 0    CHR VIR HEP B,LAB TEST CO

CHRONIC VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, WITHOUT MENTION OF HEPATITIS DELTA, LAB TEST CONFIRMED

070.32 1    CHR VIR HEP B,LAB UNREPOR

CHRONIC VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, WITHOUT MENTION OF HEPATITIS DELTA, LAB TEST UNREPORTED/NEGATIVE

070.32 2    CHR VIR HEP B,NO LAB PERF

CHRONIC VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, WITHOUT MENTION OF HEPATITIS DELTA, NO LAB TEST

Code
Diagnosis Description
070.33 0    CHR VIR HEP B,LAB CONFRM

CHRONIC VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA WITH HEPATITIS DELTA, LAB TEST CONFIRMED

070.33 1    CHR VIR HEP B,LAB UNREPRT

CHRONIC VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, WITH HEPATITIS DELTA, LAB TEST UNREPORTED/NEGATIVE

070.33 2    CHR VIR HEP B,NO LAB PERF

CHRONIC VIRAL HEPATITIS B WITHOUT MENTION OF HEPATIC COMA, WITH HEPATITIS DELTA, NO LAB TEST

070.41 0    ACUTE/UNSPEC HEP LAB TEST CON

ACUTE OR UNSPECIFIED HEPATITIS C WITH HEPATIC COMA, LAB TEST CONFIRMED

070.41 1    ACUTE/UNSPEC HEP LAB TEST UNR

ACUTE OR UNSPECIFIED HEPATITIS C WITH HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

070.41 2    ACUTE/UNSPEC HEP C NO LAB TES

ACUTE OR UNSPECIFIED HEPATITIS C WITH HEPATIC COMA, NO LAB TEST

070.42 0    HEP DELTA LAB TST, CONF

HEPATITIS DELTA WITHOUT MENTION OF ACTIVE HEPATITIS B DISEASE WITH HEPATIC COMA, LAB TEST CONFIRMED

070.42 1    HEP DELTA LAB TST UNREPRT/NEG

HEPATITIS DELTA WITHOUT MENTION OF ACTIVE HEPATITIS B DISEASE WITH HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

070.42 2      HEP DELTA LAB TST NOT PERFRMD

HEPATITIS DELTA WITHOUT MENTION OF ACTIVE HEPATITIS B DISEASE WITH HEPATIC COMA, LAB TEST NOT PERFORMED

070.43 0    HEP E,W HEP COMA,LAB CONF

HEPATITIS E WITH HEPATIC COMA, LAB TEST CONFIRMED

070.43 1    HEP E,W HEP COMA,LAB NEG

HEPATITIS E WITH HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

Code 
Diagnosis Description

070.43 2    HEP E,W HEP COMA,LAB NP

HEPATITIS E WITH HEPATIC COMA, NO LAB TEST

070.44 0    CHR HEP C W/COMA,LAB CONF

CHRONIC HEPATITIS C WITH HEPATIC COMA, LAB TEST CONFIRMED
070.44 1    CHR HEP C W/COMA,LAB UNRP

CHRONIC HEPATITIS C WITH HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

070.44 2    CHR HEP C W/COMA,NO LAB P

CHRONIC HEPATITIS C WITH HEPATIC COMA, NO LAB TEST

070.49 0    OTH SPEC VIR HEP LAB TEST CON

OTHER SPECIFIED VIRAL HEPATITIS WITH HEPATIC COMA, LAB TEST CONFIRMED

070.49 1    OTH SPEC VIR HEP LAB UNREPRT

OTHER SPECIFIED VIRAL HEPATITIS WITH HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

070.49 2    OTH SPEC VIR HEP LAB NOT PERF

OTHER SPECIFIED VIRAL HEPATITIS WITH HEPATIC COMA, LAB TEST NOT PERFORMED

070.51 0    ACUTE/UNSPEC HEP C,LAB CONFIR

ACUTE OR UNSPECIFIED HEPATITIS C WITHOUT MENTION OF HEPATIC COMA, LAB TEST CONFIRMED

070.51 1    ACUTE/UNSPEC HEP C,LAB UNREPR

ACUTE OR UNSPECIFIED HEPATITIS C WITHOUT MENTION OF HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

070.51 2    ACUTE/UNSPEC HEP C,LAB NO TES

ACUTE OR UNSPECIFIED HEPATITIS C WITHOUT MENTION OF HEPATIC COMA, NO LAB TEST

070.52 0    HEP B DIS/HEP COMA,LAB CONFIR

HEPATITIS DELTA WITHOUT MENTION OF ACTIVE HEPATITIS B DISEASE OR HEPATIC COMA, LAB TEST CONFIRMED

Code 
Diagnosis Description
070.52 1    HEP B DIS/HEP COMA,LAB UNREPR

HEPATITIS DELTA WITHOUT MENTION OF ACTIVE HEPATITIS B DISEASE OR HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

070.52 2    HEP B DIS/HEP COMA,NO LAB PER

HEPATITIS DELTA WITHOUT MENTION OF ACTIVE HEPATITIS B DISEASE OR HEPATIC COMA, NO LAB TEST

070.53 0    HEP E WO COMA,LAB CONFIRMED

HEPATITIS E WITHOUT MENTION OF HEPATIC COMA, LAB TEST CONFIRMED

070.53 1    HEP E WO COMA,LAB TEST UNREPO

HEPATITIS E WITHOUT MENTION OF HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

070.53 2    HEP E WO COMA,LAB TEST NOT PE

HEPATITIS E WITHOUT MENTION OF HEPATIC COMA, LAB TEST NOT PERFORMED

070.54 0    CHR HEP C WO COMA,LAB CON

CHRONIC HEPATITIS C WITHOUT MENTION OF HEPATIC COMA, LAB TEST CONFIRMED

070.54 1    CHR HEP C WO COMA,LAB UNR

CHRONIC HEPATITIS C WITHOUT MENTION OF HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

070.54 2    CHR HEP C WO COMA,NO LAB

CHRONIC HEPATITIS C WITHOUT MENTION OF HEPATIC COMA, NO LAB TEST

070.59 0    OTH SPEC HEP LAB TEST CONFIRM

OTHER SPECIFIED VIRAL HEPATITIS WITHOUT MENTION OF HEPATIC COMA, LAB TEST CONFIRMED

070.59 1    OTH SPEC HEP TEST UNREPORT/NE

OTHER SPECIFIED VIRAL HEPATITIS WITHOUT MENTION OF HEPATIC COMA, LAB TEST UNREPORTED/NEGATIVE

070.59 2    OTH SPEC VIR NO TEST PERFORMD

OTHER SPECIFIED VIRAL HEPATITIS WITHOUT MENTION OF HEPATIC COMA, LAB TEST NOT PERFORMED

Code
Diagnosis Description

446.1 0      MUCOCUTAN LYMPH NODE SYN

KAWASAKI DISEASE

446.1 9      MUCOCUTAN LYMPH NODE SYN

ACUTE FEBRILE MUCOCUTANEOUS LYMPH NODE SYNDROME [MCLS], EXCLUDING KAWASAKI DISEASE

493.00 1    EXTRINS ASTHMA WO MENT,ASTHMAT

EXTRINSIC ASTHMA WITHOUT MENTION OF STATUS ASTHMATICUS, MILD OR CUTE EXACERBATION OR UNSPECIFIED

493.00 2    EXTRINS ASTHMA WO MENT,ASTHMAT

EXTRINSIC ASTHMA WITHOUT MENTION OF STATUS ASTHMATICUS, MILD PERSISTENT OR ACUTE EXACERBATION OR UNSPECIFIED

493.00 3    EXTRINS ASTHMA WO MENT,ASTHMAT

EXTRINSIC ASTHMA WITHOUT MENTION OF STATUS ASTHMATICUS MODERATE OR ACUTE EXACERBATION OR UNSPECIFIED

493.00 4    EXTRINS ASTHMA WO MENT,ASTHMAT

EXTRINSIC ASTHMA WITHOUT MENTION OF STATUS ASTHMATICUS, SEVERE OR ACUTE EXACERBATION OR UNSPECIFIED

493.01 1    EXT ASTHMA W STATUS ASTH

EXTRINSIC ASTHMA WITH STATUS ASTHMATICUS, MILD

493.01 2    EXT ASTHMA W STATUS ASTH

EXTRINSIC ASTHMA WITH STATUS ASTHMATICUS, MILD PERSISTENT

493.01 3    EXT ASTHMA W STATUS ASTH

EXTRINSIC ASTHMA WITH STATUS ASTHMATICUS, MODERATE

493.01 4    EXT ASTHMA W STATUS ASTH

EXTRINSIC ASTHMA WITH STATUS ASTHMATICUS, SEVERE

493.10 1    INTRINS ASTHMA WO MENT,ASTHMAT

INTRINSIC ASTHMA W/O MENTION OF STATUS ASTHMATICUS, MILD

493.10 2    INTRINS ASTHMA WO MENT,ASTHMAT

INTRINSIC ASTHMA W/O MENTION OF STATUS ASTHMATICUS, MILD PERSISTENT

Code
Diagnosis Description
493.10 3    INTRINS ASTHMA WO MENT,ASTHMAT

INTRINSIC ASTHMA W/O MENTION OF STATUS ASTHMATICUS, MODERATE
493.10 4    INTRINS ASTHMA WO MENT,ASTHMAT


INTRINSIC ASTHMA W/O MENTION OF STATUS ASTHMATICUS, SEVERE

493.11 1    INT ASTHMA W STATUS ASTH

INTRINSIC ASTHMA WITH STATUS ASTHMATICUS, MILD

493.11 2    INT ASTHMA W STATUS ASTH

INTRINSIC ASTHMA WITH STATUS ASTHMATICUS, MILD PERSISTENT

493.11 3    INT ASTHMA W STATUS ASTH

INTRINSIC ASTHMA WITH STATUS ASTHMATICUS, MODERATE

493.11 4    INT ASTHMA W STATUS ASTH

INTRINSIC ASTHMA WITH STATUS ASTHMATICUS, SEVERE

635.00 0    LEG ABOR W PELV INF-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, UNSPECIFIED STAGE, ELECTIVE

635.00 1    LEG ABOR W PELV INF-UNSPEC

LEGALLY INDUCED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, UNSPECIFIED STAGE, THERAPEUTIC

635.00 9    LEG ABOR W PELV INF-UNSPEC

LEGALLY INDUCED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, UNSPECIFIED STAGE, UNSPECIFIED

635.01 0    LEG ABOR W PELV INF-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, INCOMPLETE, ELECTIVE

635.01 1    LEG ABOR W PELV INF-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, INCOMPLETE, THERAPEUTIC

635.01 9    LEG ABOR W PELV INF-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, INCOMPLETE, UNSPECIFIED

Code 
Diagnosis Description

635.02 0    LEG ABOR W PELV INF-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, COMPLETE, ELECTIVE

635.02 1    LEG ABOR W PELV INF-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, COMPLETE, THERAPEUTIC

635.02 9    LEG ABOR W PELV INF-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, COMPLETE, UNSPECIFIED

635.10 0    LEGAL ABOR W HEMORR-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, UNSPECIFIED STAGE, ELECTIVE

635.10 1    LEGAL ABOR W HEMORR-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, UNSPECIFIED STAGE, THERAPEUTIC

635.10 9    LEGAL ABOR W HEMORR-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, UNSPECIFIED STAGE, UNSPECIFIED

635.11 0    LEGAL ABORT W HEMORR-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, INCOMPLETE, ELECTIVE

635.11 1    LEGAL ABORT W HEMORR-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, INCOMPLETE, THERAPEUTIC

635.11 9    LEGAL ABORT W HEMORR-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, INCOMPLETE, UNSPECIFIED

635.12 0    LEGAL ABOR W HEMORR-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, COMPLETE, ELECTIVE

635.12 1    LEGAL ABOR W HEMORR-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, COMPLETE, THERAPEUTIC

Code 
Diagnosis Description
635.12 9    LEGAL ABOR W HEMORR-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, COMPLETE, UNSPECIFIED

635.20 0    LEG AB W PELV DAMAG-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, UNSPECIFIED STAGE, ELECTIVE

635.20 1    LEG AB W PELV DAMAG-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, UNSPECIFIED STAGE, THERAPEUTIC

635.20 9    LEG AB W PELV DAMAG-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, UNSPECIFIED STAGE, UNSPECIFIED

635.21 0    LEG AB W PELV DAMAG-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, INCOMPLETE, ELECTIVE

635.21 1    LEG AB W PELV DAMAG-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, INCOMPLETE, THERAPEUTIC

635.21 9    LEG AB W PELV DAMAG-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, INCOMPLETE, UNSPECIFIED

635.22 0    LEG AB W PELV DAMAG-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, COMPLETE, ELECTIVE

635.22 1    LEG AB W PELV DAMAG-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, COMPLETE, THERAPEUTIC

635.22 9    LEG AB W PELV DAMAG-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, COMPLETE, UNSPECIFIED

635.30 0    LEG ABOR W REN FAIL-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY RENAL FAILURE, UNSPECIFIED STAGE, ELECTIVE

Code 
Diagnosis Description

635.30 1    LEG ABOR W REN FAIL-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY RENAL FAILURE, UNSPECIFIED STAGE, THERAPEUTIC

635.30 9    LEG ABOR W REN FAIL-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY RENAL FAILURE, UNSPECIFIED STAGE, UNSPECIFIED

635.31 0    LEG ABOR W REN FAIL-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY RENAL FAILURE, INCOMPLETE, ELECTIVE

635.31 1    LEG ABOR W REN FAIL-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY RENAL FAILURE, INCOMPLETE, THERAPEUTIC

635.31 9    LEG ABOR W REN FAIL-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY RENAL FAILURE, INCOMPLETE, UNSPECIFIED

635.32 0    LEG ABOR W REN FAIL-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY RENAL FAILURE, COMPLETE, ELECTIVE

635.32 1    LEG ABOR W REN FAIL-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY RENAL FAILURE, COMPLETE, THERAPEUTIC

635.32 9    LEG ABOR W REN FAIL-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY RENAL FAILURE, COMPLETE, UNSPECIFIED

635.40 0 
 LEG AB W METAB DIS-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY METABOLIC DISORDER, UNSPECIFIED STAGE, ELECTIVE

635.40 1    LEG AB W METAB DIS-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY METABOLIC DISORDER, UNSPECIFIED STAGE, THERAPEUTIC

635.40 9    LEG AB W METAB DIS-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY METABOLIC DISORDER, UNSPECIFIED STAGE, UNSPECIFIED

Code 
Diagnosis Description

635.41 0    LEG AB W METAB DIS-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY METABOLIC DISORDER, INCOMPLETE, ELECTIVE

635.41 1    LEG AB W METAB DIS-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY METABOLIC DISORDER, INCOMPLETE, THERAPEUTIC

635.41 9    LEG AB W METAB DIS-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY METABOLIC DISORDER, INCOMPLETE, UNSPECIFIED

635.42 0    LEG AB W METAB DIS-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY METABOLIC DISORDER, COMPLETE, ELECTIVE

635.42 1    LEG AB W METAB DIS-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY METABOLIC DISORDER, COMPLETE, THERAPEUTIC

635.42 9    LEG AB W METAB DIS-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY METABOLIC DISORDER, COMPLETE, UNSPECIFIED

635.50 0    LEGAL ABORT W SHOCK-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY SHOCK, UNSPECIFIED STAGE, ELECTIVE

635.50 1    LEGAL ABORT W SHOCK-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY SHOCK, UNSPECIFIED STAGE, THERAPEUTIC

635.50 9    LEGAL ABORT W SHOCK-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY SHOCK, UNSPECIFIED STAGE, UNSPECIFIED

635.51 0    LEGAL ABORT W SHOCK-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY SHOCK, INCOMPLETE, ELECTIVE

635.51 1    LEGAL ABORT W SHOCK-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY SHOCK, INCOMPLETE, THERAPEUTIC

Code
Diagnosis Description
635.51 9    LEGAL ABORT W SHOCK-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY SHOCK, INCOMPLETE, UNSPECIFIED

635.52 0    LEGAL ABORT W SHOCK-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY SHOCK, COMPLETE, ELECTIVE

635.52 1    LEGAL ABORT W SHOCK-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY SHOCK, COMPLETE, THERAPEUTIC

635.52 9    LEGAL ABORT W SHOCK-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY SHOCK, COMPLETE, UNSPECIFIED

635.60 0    LEGAL ABORT W EMBOL-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY EMBOLISM, UNSPECIFIED STAGE, ELECTIVE

635.60 1    LEGAL ABORT W EMBOL-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY EMBOLISM, UNSPECIFIED STAGE, THERAPEUTIC

635.60 9    LEGAL ABORT W EMBOL-UNSP

LEGALLY INDUCED ABORTION, COMPLICATED BY EMBOLISM, UNSPECIFIED STAGE, UNSPECIFIED

635.61 0    LEGAL ABORT W EMBOL-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY EMBOLISM, INCOMPLETE, ELECTIVE

635.61 1    LEGAL ABORT W EMBOL-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY EMBOLISM, INCOMPLETE, THERAPEUTIC

635.61 9    LEGAL ABORT W EMBOL-INC

LEGALLY INDUCED ABORTION, COMPLICATED BY EMBOLISM, INCOMPLETE, UNSPECIFIED

635.62 0     LEGAL ABORT W EMBOL-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY EMBOLISM, COMPLETE, ELECTIVE

Code 
Diagnosis Description

635.62 1    LEGAL ABORT W EMBOL-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY EMBOLISM, COMPLETE, THERAPEUTIC

635.62 9    LEGAL ABORT W EMBOL-COMP

LEGALLY INDUCED ABORTION, COMPLICATED BY EMBOLISM, COMPLETE, UNSPECIFIED

635.70 0    LEG AB W COMPL NEC-UNSP

LEGALLY INDUCED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, UNSPECIFIED STAGE, ELECTIVE

635.70 1     LEG AB W COMPL NEC-UNSP

LEGALLY INDUCED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, UNSPECIFIED STAGE, THERAPEUTIC

635.70 9    LEG AB W COMPL NEC-UNSP

LEGALLY INDUCED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, UNSPECIFIED STAGE, UNSPECIFIED

635.71 0    LEG AB W COMPL NEC-INC

LEGALLY INDUCED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, INCOMPLETE, ELECTIVE

635.71 1    LEG AB W COMPL NEC-INC

LEGALLY INDUCED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, INCOMPLETE, THERAPEUTIC

635.71 9    LEG AB W COMPL NEC-INC

LEGALLY INDUCED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, INCOMPLETE, UNSPECIFIED

635.72 0    LEG AB W COMPL NEC-COMP

LEGALLY INDUCED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, COMPLETE, ELECTIVE

635.72 1    LEG AB W COMPL NEC-COMP

LEGALLY INDUCED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, COMPLETE, THERAPEUTIC

635.72 9    LEG AB W COMPL NEC-COMP

LEGALLY INDUCED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, COMPLETE, UNSPECIFIED

Code 
Diagnosis Description
635.80 0    LEG AB W COMPL NOS-UNSP

LEGALLY INDUCED ABORTION, WITH UNSPECIFIED COMPLICATION, UNSPECIFIED STAGE, ELECTIVE

635.80 1    LEG AB W COMPL NOS-UNSP

LEGALLY INDUCED ABORTION, WITH UNSPECIFIED COMPLICATION, UNSPECIFIED STAGE, THERAPEUTIC

635.80 9    LEG AB W COMPL NOS-UNSP

LEGALLY INDUCED ABORTION, WITH UNSPECIFIED COMPLICATION, UNSPECIFIED STAGE, UNSPECIFIED

635.81 0    LEG AB W COMPL NOS-INC

LEGALLY INDUCED ABORTION, WITH UNSPECIFIED COMPLICATION, INCOMPLETE, ELECTIVE

635.81 1    LEG AB W COMPL NOS-INC

LEGALLY INDUCED ABORTION, WITH UNSPECIFIED COMPLICATION, INCOMPLETE, THERAPEUTIC

635.81 9    LEG AB W COMPL NOS-INC

LEGALLY INDUCED ABORTION, WITH UNSPECIFIED COMPLICATION, INCOMPLETE, UNSPECIFIED

635.82 0    LEG AB W COMPL NOS-COMP

LEGALLY INDUCED ABORTION, WITH UNSPECIFIED COMPLICATION, COMPLETE, ELECTIVE

635.82 1    LEG AB W COMPL NOS-COMP

LEGALLY INDUCED ABORTION, WITH UNSPECIFIED COMPLICATION, COMPLETE, THERAPEUTIC

635.82 9    LEG AB W COMPL NOS-COMP

LEGALLY INDUCED ABORTION, WITH UNSPECIFIED COMPLICATION, COMPLETE, UNSPECIFIED

635.90 0    LEGAL ABORT UNCOMPL-UNSP

LEGALLY INDUCED ABORTION, WITHOUT MENTION OF CMPLICATION, UNSPECIFIED STAGE, ELECTIVE

635.90 1    LEGAL ABORT UNCOMPL-UNSP

LEGALLY INDUCED ABORTION, WITHOUT MENTION OF COMPLICATION, UNSPECIFIED STAGE, THERAPEUTIC

Code 
Diagnosis Description
635.90 9    LEGAL ABORT UNCOMPL-UNSP

LEGALLY INDUCED ABORTION, WITHOUT MENTION OF COMPLICATION, UNSPECIFIED STAGE, UNSPECIFIED

635.91 0    LEGAL ABORT UNCOMPL-INC

LEGALLY INDUCED ABORTION, WITHOUT MENTION OF COMPLICATION, INCOMPLETE, ELECTIVE

635.91 1    LEGAL ABORT UNCOMPL-INC

LEGALLY INDUCED ABORTION, WITHOUT MENTION OF COMPLICATION, INCOMPLETE, THERAPEUTIC

635.91 9    LEGAL ABORT UNCOMPL-INC

LEGALLY INDUCED ABORTION, WITHOUT MENTION OF COMPLICATION, INCOMPLETE, UNSPECIFIED

635.92 0    LEGAL ABORT UNCOMPL-COMP

LEGALLY INDUCED ABORTION, WITHOUT MENTION OF COMPLICATION, COMPLETE, ELECTIVE

635.92 1    LEGAL ABORT UNCOMPL-COMP

LEGALLY INDUCED ABORTION, WITHOUT MENTION OF COMPLICATION, COMPLETE, THERAPEUTIC

635.92 9    LEGAL ABORT UNCOMPL-COMP

LEGALLY INDUCED ABORTION, WITHOUT MENTION OF COMPLICATION, COMPLETE, UNSPECIFIED

638.0 0      ATTEM ABORT W PELVIC INF

FAILED ATTEMPTED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, ELECTIVE

638.0 1      ATTEM ABORT W PELVIC INF

FAILED ATTEMPTED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, THERAPEUTIC

638.0 2      ATTEMPT ABORTION PELVIC INF

FAILED ATTEMPTED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION

638.0 9      ATTEM ABORT W PELVIC INF

FAILED ATTEMPTED ABORTION, COMPLICATED BY GENITAL TRACT AND PELVIC INFECTION, UNSPECIFIED

Code
Diagnosis Description
638.1 0      ATTEM ABORT W HEMORRHAGE

FAILED ATTEMPTED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, ELECTIVE

638.1 1      ATTEM ABORT W HEMORRHAGE

FAILED ATTEMPTED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, THERAPEUTIC

638.1 2      ATTEMPT ABORTION W HEMORR

FAILED ATTEMPTED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE

638.1 9      ATTEM ABORT W HEMORRHAGE

FAILED ATTEMPTED ABORTION, COMPLICATED BY DELAYED OR EXCESSIVE HEMORRHAGE, UNSPECIFIED

638.2 0      ATTEM ABORT W PELV DAMAG

FAILED ATTEMPTED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, ELECTIVE

638.2 1      ATTEM ABORT W PELV DAMAG

FAILED ATTEMPTED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, THERAPEUTIC

638.2 2      ATTEMPT ABORTION W PELV DAMAG

FAILED ATTEMPTED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES

638.2 9      ATTEM ABORT W PELV DAMAG

FAILED ATTEMPTED ABORTION, COMPLICATED BY DAMAGE TO PELVIC ORGANS OR TISSUES, UNSPECIFIED

638.3 0      ATTEM ABORT W RENAL FAIL

FAILED ATTEMPTED ABORTION, COMPLICATED BY RENAL FAILURE, ELECTIVE

638.3 1      ATTEM ABORT W RENAL FAIL

FAILED ATTEMPTED ABORTION, COMPLICATED BY RENAL FAILURE, THERAPEUTIC

638.3 2      ATTEMPT ABORTION W RENAL FAIL

FAILED ATTEMPTED ABORTION, COMPLICATED BY RENAL FAILURE

Code
Diagnosis Description
638.3 9      ATTEM ABORT W RENAL FAIL

FAILED ATTEMPTED ABORTION, COMPLICATED BY RENAL FAILURE, UNSPECIFIED

638.4 0      ATTEM ABOR W METABOL DIS

FAILED ATTEMPTED ABORTION, COMPLICATED BY METABOLIC DISORDER, ELECTIVE

638.4 1      ATTEM ABOR W METABOL DIS

FAILED ATTEMPTED ABORTION, COMPLICATED BY METABOLIC DISORDER, THERAPEUTIC

638.4 2      ATTEMPT ABORTION W METAB DIS

FAILED ATTEMPTED ABORTION, COMPLICATED BY METABOLIC DISORDER

638.4 9     
ATTEM ABOR W METABOL DIS

FAILED ATTEMPTED ABORTION, COMPLICATED BY METABOLIC DISORDER, UNSPECIFIED

638.5 0     
ATTEM ABORTION W SHOCK

FAILED ATTEMPTED ABORTION, COMPLICATED BY SHOCK, ELECTIVE

638.5 1     ATTEM ABORTION W SHOCK

FAILED ATTEMPTED ABORTION, COMPLICATED BY SHOCK, THERAPEUTIC

638.5 2     ATTEMPT ABORTION W SHOCK

FAILED ATTEMPTED ABORTION, COMPLICATED BY SHOCK

638.5 9     ATTEM ABORTION W SHOCK

FAILED ATTEMPTED ABORTION, COMPLICATED BY SHOCK, UNSPECIFIED

638.6 0     ATTEMP ABORT W EMBOLISM

FAILED ATTEMPTED ABORTION, COMPLICATED BY EMBOLISM, ELECTIVE

638.6 1     ATTEMP ABORT W EMBOLISM

FAILED ATTEMPTED ABORTION, COMPLICATED BY EMBOLISM, THERAPEUTIC

Code
Diagnosis Description
638.6 2      ATTEMPT ABORTION W EMBOLISM

FAILED ATTEMPTED ABORTION, COMPLICATED BY EMBOLISM

638.6 9      ATTEMP ABORT W EMBOLISM

FAILED ATTEMPTED ABORTION, COMPLICATED BY EMBOLISM, UNSPECIFIED

638.7 0      ATTEMP ABORT W COMPL NEC

FAILED ATTEMPTED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, ELECTIVE

638.7 1      ATTEMP ABORT W COMPL NEC

FAILED ATTEMPTED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, THERAPEUTIC

638.7 2      ATTEMPT ABORTION W NEC

FAILED ATTEMPTED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS

638.7 9      ATTEMP ABORT W COMPL NEC

FAILED ATTEMPTED ABORTION, WITH OTHER SPECIFIED COMPLICATIONS, UNSPECIFIED

638.8 0      ATTEMP ABORT W COMPL NOS

FAILED ATTEMPTED ABORTION, WITH UNSPECIFIED COMPLICATION, ELECTIVE

638.8 1     
ATTEMP ABORT W COMPL NOS

FAILED ATTEMPTED ABORTION, WITH UNSPECIFIED COMPLICATION, THERAPEUTIC

638.8 2      ATTEMPT ABORTION W NOS

FAILED ATTEMPTED ABORTION, WITH UNSPECIFIED COMPLICATION

638.8 9      ATTEMP ABORT W COMPL NOS

FAILED ATTEMPTED ABORTION, WITH UNSPECIFIED COMPLICATION, UNSPECIFIED

638.9 0      ATTEMPTED ABORT UNCOMPL

FAILED ATTEMPTED ABORTION, WITHOUT MENTION OF COMPLICATION, ELECTIVE

Code
Diagnosis Description
638.9 1      ATTEMPTED ABORT UNCOMPL

FAILED ATTEMPTED ABORTION, WITHOUT MENTION OF COMPLICATION, THERAPEUTIC

638.9 2      ATTEMPT ABORTION UNCOMPL


FAILED ATTEMPTED ABORTION, WITHOUT MENTION OF COMPLICATION

638.9 9      ATTEMPTED ABORT UNCOMPL

FAILED ATTEMPTED ABORTION, WITHOUT MENTION OF COMPLICATION, UNSPECIFIED

795.71 1    NONSPEC SEROLOG EVID,HIV

NONSPECIFIC SEROLOGIC EVIDENCE OF HUMAN IMMUNODEFICIENCY VIRUS [HIV], STAGE 1

795.71 2    NONSPEC SEROLOG EVID,HIV

NONSPECIFIC SEROLOGIC EVIDENCE OF HUMAN IMMUNODEFICIENCY VIRUS [HIV], STAGE 2

795.71 3    NONSPEC SEROLOG EVID,HIV

NONSPECIFIC SEROLOGIC EVIDENCE OF HUMAN IMMUNODEFICIENCY VIRUS [HIV], STAGE 3

795.71 4    NONSPEC SEROLOG EVID,HIV


NONSPECIFIC SEROLOGIC EVIDENCE OF HUMAN IMMUNODEFICIENCY VIRUS [HIV], STAGE 4

795.71 5    NONSPEC SEROLOG EVID,HIV

NONSPECIFIC SEROLOGIC EVIDENCE OF HUMAN IMMUNODEFICIENCY VIRUS [HIV], STAGE 5

795.71 6    NONSPEC SEROLOG EVID,HIV

NONSPECIFIC SEROLOGIC EVIDENCE OF HUMAN IMMUNODEFICIENCY VIRUS [HIV], STAGE 6

795.71 9    NONSPEC SEROLOG EVID,HIV,

NONSPECIFIC SEROLOGIC EVIDENCE OF HUMAN IMMUNODEFICIENCY VIRUS [HIV], STAGE UNSPECIFIED/UNKNOWN

799.9 1      OTH UNK/UNSP MORBIDITY,PG

OTHER UNKNOWN AND UNSPECIFIED CAUSES OF MORBIDITY AND MORTALITY, PERSIAN GULF WAR VET

Code
Diagnosis Description
799.9 2      OTH UNK/UNSP MORBIDITY PG

OTHER UNKNOWN AND UNSPECIFIED CAUSES OF MORBIDITY AND MORTALITY, PGW FAMILY MEMBER

799.9 8      OTH UNK/UNSP MORBIDITY NO

OTHER UNKNOWN AND UNSPECIFIED CAUSES OF MORBIDITY AND MORTALITY, NOT PGW SYNDROME

V62.1 0     OCCUPATIONAL STRESS EDUCATION

OCCUPATIONAL STRESS EDUCATION

V62.81 0   MENTAL HEALTH EDUCATION

MENTAL HEALTH EDUCATION
V62.81 1   STRESS EDUCATION

STRESS EDUCATION
V62.81 2   SUICIDE EDUCATION

SUICIDE EDUCATION
V65.42 0   ALCOHOL EDUCATION

ALCOHOL EDUCATION

V65.42 1   SUBSTANCE ABUSE COUNSELING

SUBSTANCE ABUSE COUNSELING

V65.49 0   CANCER EDUCATION

CANCER EDUCATION

V65.49 1   MEDICATION EDUCATION

MEDICATION EDUCATION
V65.49 2   HORMONE REPLACEMENT EDUCATION

HORMONE REPLACEMENT EDUCATION
V65.49 3    CALCIUM REPLACEMENT EDUCATION

CALCIUM REPLACEMENT EDUCATION
V65.49 4   TOBACCO CESSATION COUNSELING

TOBACCO CESSATION COUNSELING

V65.49 5   TRAVEL MEDICINE EDUCATION

TRAVEL MEDICINE EDUCATION
Code 
Diagnosis Description
V65.49 6    OCCUPATIONAL EXPOSE EDUCATION

OCCUPATIONAL EXPOSURE EDUCATION
V70.5 0     ARMED FORCES MEDIC EXAMINATION

ARMED FORCES MEDICAL EXAMINATION
V70.5 1     AVIATION EXAMINATION

AVIATION EXAMINATION
V70.5 2     PERIODIC PREVENT EXAMINATION

PERIODIC PREVENTION EXAMINATION
V70.5 3     OCCUPATIONAL EXAMINATION

OCCUPATIONAL EXAMINATION
V70.5 4     PRE-DEPLOYMENT EXAMINATION

PRE-DEPLOYMENT EXAMINATION

V70.5 5     DURING DEPLOYMENT EXAMINATION

DURING DEPLOYMENT EXAMINATION

V70.5 6     POST-DEPLOYMENT EXAMINATION

POST-DEPLOYMENT EXAMINATION

V70.5 7      FITNESS FOR DUTY EXAMINATION

FITNESS FOR DUTY EXAMINATION

V70.5 8      ACCESSION EXAMINATION

ACCESSION EXAMINATION
V70.5 9      TERMINATION EXAMINATION

TERMINATION EXAMINATION
V71.4 0     OBSERV-ACCIDENT NEC

OBSERVATION FOLLOWING OTHER ACCIDENT, HEAD INJURY RULED OUT, SUSPECTED CONDITION NOT FOUND

V71.4 9     OBSERV-ACCIDENT NEC

OBSERVATION FOLLOWING OTHER ACCIDENT, EXCLUDING HEAD INJURY, OTHER INJURY RULED OUT, SUSPECTED CONDITION NOT FOUND

Code
Diagnosis Description
V71.6 0     OBSERV-INFLICTED INJ NEC

OBSERVATION FOLLOWING OTHER INFLICTED INJURY, HEAD INJURY RULED OUT, SUSPECTED CONDITION NOT FOUND

V71.6 9     OBSERV-INFLICTED INJ NEC

OBSERVATION FOLLOWING OTHER INFLICTED INJURY, EXCLUDING HEAD INJURY, OTHER INJURY RULED OUT, SUSPECTED CONDITION NOT FOUND

Appendix C:  Evaluation and Management Modifiers

	Modifier
	Code Set
	Description
	Definition
	Example/Comments

	21
	E/M 99205, 99215, 99223, 99233, 99245, 99255, 99303, 99313, 99323, 99333, 99343
	Prolonged Evaluation and Management Services
	When the face-to-face or floor/unit services(s) provided is prolonged or otherwise greater than usually required for the highest level of evaluation and management service within a given category, it may be identified by adding modifier '-21' to the evaluation and management code number.  A report may also be appropriate. 
	Example:  A physician assessed an established patient with multiple, concurrent diseases that required more than the highest level of outpatient services. The physical examination was related to osteoarthritis, gout, high cholesterol, and uncontrolled diabetes, and an infected toenail. After the assessment of the patient, the physician counseled the patient about his diabetes and high cholesterol, thus adding time to the visit. The physical examination plus the time spent counseling the patient on diet regimens and foot care (90 minutes total) all exceeded the highest level of E/M in that category.  Modifier –21 would be appended to the E&M code 99215.


	22
	Anesthesia

00100-01999

Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Unusual Procedural Services
	When the service(s) provided is greater than that usually required for the listed procedure, it may be identified by adding modifier '-22' to the usual procedure number.  A report may also be appropriate.
	

	23
	Anesthesia 00100-01999
	Unusual Anesthesia
	Occasionally, a procedure, which usually requires either no anesthesia or local anesthesia, because of unusual circumstances must be done under general anesthesia.  This circumstance may be reported by adding the modifier '-23' to the procedure code of the basic service.
	

	24
	E/M  99201-99499


	Unrelated Evaluation and Management Service by the Same Physician During a Postoperative Period
	The physician may need to indicate that an evaluation and management service was performed during a postoperative period for a reason(s) unrelated to the original procedure.  This circumstance may be reported by adding the modifier '-24' to the appropriate level of E/M service.
	Example:  35 yr old female status 20 days post TAH.  Patient now has acute sinusitis and presents for treatment.  Use modifier -24 with E&M code.

	25
	E/M  99201-99499


	Significant, Separately Identifiable Evaluation and Management Service by the Same Physician on the Same Day of the Procedure or Other Service.
	The physician may need to indicate that on the day a procedure or service identified by a CPT code was performed, the patient's condition required a significant, separately identifiable E/M service above and beyond the other service provided or beyond the usual preoperative and postoperative care associated with the procedure that was performed.  The E/M service may be prompted by the symptom or condition for which the procedure and/or service was provided.  As such, different diagnoses are not required by reporting of the E/M services on the same date.  This circumstance may be reported by adding the modifier '-25' to the appropriate level of E/M service.   Note:  This modifier is not used to report an E/M service that resulted in a decision to perform surgery.  See modifier '-57.'
	Example:  25 yr old established patient presents for annual  physical exam.  Provider notes patient has acute sinusitis and prescribes antihistamines.  Assign codes 99391 and 99212 with modifier -25.  Example:  Patient seen in the morning in  Family Practice Clinic for treatment of rosacea.   Later in theday the  patient returns to Family Practice Clinic to the same provider, for treatment of a sprained wrist when she  fell off a ladder.   E&M code for the second visit  (Family Practice) needs modifier -25.

	26
	Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Professional Component
	Certain procedures are a combination of a physician component and a technical component.  When the physician component is reported separately, the service may be identified by adding the modifier '-26' to the usual procedure number.
	You provide the professional component of a service for which someone else has provided the technical component.  Example:  Bone density (bone mineral) study, single photon absorptiometry, was performed by a technician.  Physician (radiologist) read and interpretation of report can identify his/her role in this service (e.g. professional component) using 78350 + modifier -26.   Note:  If the code itself describes the "professional component," then modifier -26 is not used.  (Ex: 93327 - EKG monitoring, "physician review and interpretation.")

	27
	E/M 99201-99499
	Multiple Outpatient E/M Encounters on the same date
	This modifier is used for reported circumstances involving management services provided by physicians in more than one (multiple) outpatient clinic settings (e.g. Gastroenterology, Dermatology).  This modifier is not used for physician reporting of multiple E&M services performed by the same physician on the same date.
	

	32
	E/M  99201-99499

Anesthesia 00100-01999

Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Mandated Services
	Services related to mandated consultation and/or related services (eg, PRO, third party payer, governmental, legislative or regulatory requirements ).
	

	47
	Anesthesia 00100-01999

Surgery 10040-69990


	Anesthesia by Surgeon
	Regional or general anesthesia provided by the surgeon may be reported by adding the modifier '-47' to the basic service.  (This does not include local anesthesia.)  Note:  Modifier '-47' would not be used as a modifier for the anesthesia procedures 00100-01999.
	

	50
	Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Bilateral Procedure
	Unless otherwise identified in the listings, bilateral procedures that are performed at the same operative session should be identified by adding the modifier '-50'.
	NOTE: Modifier -50 must NOT be used for: Surgical procedures identified by their terminology as "bilateral", e.g., 27395 (Lengthening of hamstring tendon, multiple, bilateral), 

Surgical procedures identified as "unilateral or bilateral", e.g., 52290 (Cystourethroscopy, with meatotomy, unilateral or bilateral).

	51
	Anesthesia 00100-01999

Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799, approved for Ambulatory surgery
	Multiple Procedures
	When multiple procedures, other than Evaluation and Management Services, are performed at the same session by the same provider, then the primary procedure or service may be reported as listed.  The additional procedure(s) or service(s) may be identified by appending the modifier '-51' to the additional procedure or service code(s).  Note:  This modifier should not be appended to designated "add-on" codes (see Appendix E).
	

	52
	Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799, approved for ambulatory surgery use.
	Reduced Services
	Under certain circumstances a service or procedure is partially reduced or eliminated at the physician's discretion.  Under these circumstances the service provided can be identified by its usual procedure number and the addition of the modifier '-52,' signifying that the service is reduced.  This provides a means of reporting reduced services without disturbing the identification of the basic service.  Note:  For hospital outpatient reporting of a previously scheduled procedure/service that is partially reduced or cancelled as a result of extenuating circumstances or those that threaten the well-being of the patient prior to or after administration of anesthesia, see modifiers '-73' and '-74' (see modifiers approved for ASC hospital outpatient use).  
	Example: Patient prepped and sedated for  umbilical hernia repair and taken to surgical suite.  BEFORE anesthesia was administered, patient's BP became significantly elevated.  Surgeon elected to terminate the procedure.  Add modifier -52 to the intended procedure code.  If a code exists that describes the extent to which a procedure is carried out, then use that code.  For example, patient scheduled for bilateral hernia, but a unilateral hernia was performed due to other medical conditions that occurred during surgery. Attach modifier –52 to the unilateral procedure.

	53
	Anesthesia 00100-01999

Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Discontinued Procedure
	Under certain circumstances, the physician may elect to terminate a surgical or diagnostic procedure.  Due to extenuating circumstances or those that threaten the well being of the patient, it may be necessary to indicate that a surgical or diagnostic procedure was started but discontinued.  This circumstance may be reported by adding the modifier '-53' to the code reported by the physician for the discontinued procedure.  Note:  This modifier is not used to report the elective cancellation of a procedure prior to the patient's anesthesia induction and/or surgical preparation in the operating suite.  For outpatient hospital/ambulatory surgery center (ASC) reporting of a previously scheduled procedure/service that is partially reduced or cancelled as a result of extenuating circumstances or those that threaten the well being of the patient prior to or after administration of anesthesia, see modifiers '-73' and '-74' (see modifiers approved for ASC hospital).
	

	54
	Surgery 10040-69990


	Surgical Care Only
	When one physician performs a surgical procedure and another provides preoperative and/or postoperative management, surgical services may be identified by adding the modifier '-54' to the usual procedure number.
	

	55
	Surgery 10040-69990

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Postoperative Management Only
	When one physician performs the postoperative management and another physician has performed the surgical procedure, the postoperative component may be identified by adding the modifier '-55' to the usual procedure number.
	

	56
	Surgery 10040-69990

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Preoperative Management Only
	When one physician performs the preoperative care and evaluation and another physician performs the surgical procedure, the preoperative component may be identified by adding the modifier '-56' to the usual procedure number.
	

	57
	E/M  99201-99499


	Decision for Surgery
	An evaluation and management service which results in the initial decision to perform the surgery may be identified by adding the modifier '-57' to the appropriate level of E/M service.
	Example:  Patient presents to Urology with no complaint but expresses desire for sterilization.  Physician examines and clears patient for the procedure.  Since the decision was made to perform the procedure, modifer –57 is added to the appropriate E&M code for that encounter.

	58
	Surgery 10040-69990

Radiology 70010-79999

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Staged or Related Procedure or Service by the Same Physician During the Postoperative Period
	The physician may need to indicate that the performance of a procedure or service during the postoperative period was a) planned prospectively as the time of the original procedure (staged); b) for therapy following a diagnostic surgical procedure.  This circumstance may be reported by adding the modifier '-58' to the staged or related procedure.  Note:  This modifier is not used to report the treatment of a problem that requires a return to the operating room.  See modifier '-78.'
	

	59
	Anesthesia 00100-01999

Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799, for ambulatory surgery use.
	Distinct Procedural Service
	Under certain circumstance, the physician may need to indicate that a procedure or service was distinct or independent from other services performed on the same day.  Modifier '-59' is used to identify procedures/services that are not normally reported together, but are appropriate under the circumstances.  This may represent a different session or patient encounter, different procedure or surgery, different site or organ system, separate incision/excision, separate lesion, or separate injury (or area of injury in extensive injuries) not ordinarily encountered or performed on the same day by the same physician.  However, when another already established modifier is appropriate it should be used rather than modifier '-59'.  Only if no more descriptive modifier is available, and the use of modifier '-59' best explains the circumstances, should modifier '-59' be used.   
	"-59:" - Example:  Patient visit to clinic involves incision and drainage of two abscesses -- one simple and one complicated. Code 10060 and 10061 + modifier -59.  Appending -59 to 10061 clarifies that the services were distinct and that both should be reimbursed.

	62
	Surgery 10040-69990


	Two Surgeons
	When two surgeons work together as primary surgeons performing distinct part(s) of a single reportable procedure, each surgeon should report his/her distinct operative work by adding the modifier '-62' to the single definitive procedure code.  Each surgeon should report the co-surgery once using the same procedure code.  If additional procedure(s) (including add-on procedure(s)) are performed during the same surgical session, separate code(s) may be reported without the modifier '-62' added.  Note:  If a co-surgeon acts as an assistant in the performance of additional procedure(s) during the same surgical session, those services may be reported using separate procedure code(s) with the modifier '-80' or modifier '-81' added, as appropriate.
	

	66
	Surgery 10040-69990


	Surgical Team
	Under some circumstances, highly complex procedures (requiring the concomitant services of several physicians, often of different specialties, plus other highly skilled, specially trained personnel, various types of complex equipment) are carried out under the "surgical team" concept.  Such circumstances may be identified by each participating physician with the addition of the modifier '-66' to the basic procedure number used for reporting services
	

	73
	Surgery 10040-69990

(for hospital use only
	Discontinued Outpatient Procedure Prior to Anesthesia Administration
	Due to extenuating circumstances or those that threaten the well-being of the patient, the physician may cancel a surgical or diagnostic procedure subsequent to the patient’s surgical preparation (including sedation when provided, and being taken to the room where the procedure is to be performed), but prior to the administration of anesthesia (local, regional block(s) or general).  Under these circumstances, the intended service that is prepared for but cancelled can be reported  by its ususal procedure number and the addition of the modifier “73”.  Note:  The elective cancellation of a service prior to the administration of anesthesia and/or surgical preparation of the patient should not be reported.  For physician reporting of a discontinued procedure, see modifier –57.
	

	74
	Surgery 10040-69990

For hospital use only
	Discontinued Outpatient Procedure After Anesthesia Administration
	Due to extenuating circumstances or those that threaten the well-being of the patient, the physician may terminate a surgical or diagnostic procedure after administration of anesthesia (local, regional block(s) or general) or after the procedure was started, (incision made, intubation started, scope inserted, etc).  Under these circumstances, the procedure started but terminated can be reported by its usual procedure number and the addition of the modifier. Note:  The elective cancellation of a service prior to the administration of anesthesia and/or surgical preparation of the patient should not be reported.  For physician reporting of a discontinued procedure, see modifier –53.
	

	76
	Surgery 10040-69990

Radiology 70010-79999

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799, approved for ambulatory surgery use
	Repeat Procedure by Same Physician
	The physician may need to indicate that a procedure or service was repeated subsequent to the original procedure or service.   This circumstance may be reported by adding the modifier '-76' to the repeated procedure/service.
	

	77
	Surgery 10040-69990

Radiology 70010-79999

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799, approved for ambulatory surgery use
	Repeat Procedure by Another Physician
	The physician may need to indicate that a basic procedure or service performed by another physician had to be repeated.  This situation may be reported by adding modifier '-77' to the repeated procedure/service.
	

	78
	Surgery 10040-69990

Radiology 70010-79999

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Return to the Operating Room for a Related Procedure During the Postoperative Period
	The physician may need to indicate that another procedure was performed during the postoperative period of the initial procedure.   When the subsequent procedure is related to the first, and requires the use of the operating room it may be reported by adding the modifier '-78'.  (For repeat procedures on the same day, see '-76')
	

	79
	Surgery 10040-69990

Radiology 70010-79999

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Unrelated Procedure or Service by the Same Physician During the Postoperative Period
	The physician may need to indicate that the performance of a procedure or service during the postoperative period was unrelated to the original procedure.   This circumstance may be reported by using the modifier '-79' or by using the separate five digit modifier 09979.  (For repeat procedures on the same day, use '-76'.)
	

	80
	Surgery 10040-69990


	Assistant Surgeon
	Surgical assistant services may be identified by adding the modifier '-80' to the usual procedure number(s).
	

	81
	Surgery 10040-69990


	Minimum Assistant Surgeon
	Minimum surgical assistant services are identified by adding the modifier '-81' to the  procedure number.
	

	82
	Surgery 10040-69990


	Assistant Surgeon (when qualified resident surgeon not available)
	This modifier is used in teaching hospitals if there is not approved training program related to the medical specialty required for the surgical procedure or no qualified resident was available.
	

	90
	Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations  J0120-J9999, 90476-90799
	Reference (Outside) Laboratory
	When laboratory procedures are performed by a party other than the treating or reporting physician, the procedure may be identified by adding the modifier '-90' to the usual procedure number.
	

	91
	Pathology & Laboratory 80048-89399, approved for ambulatory surgery use


	Repeat Clinical Diagnostic Laboratory Test
	In the course of treatment of the patient, it may be necessary to repeat the same laboratory test on the same day to obtain subsequent (multiple) test results.  Under these circumstances, the laboratory test performed can be identified by is usual procedure number and the addition of the modifier '-91'.  Note:  This modifier may not be used when tests are rerun to confirm initial results; due to testing problems with specimens or equipment; or for any other reason when a normal, one-time, reportable result is all that is required.  This modifier may not be used when other code(s) describe a series of test results (e.g., glucose tolerance tests, evocative/suppression testing).  This modifier may only be used for laboratory test(s) performed more than once on the same day on the same patient.
	

	99
	Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399


	Multiple Modifiers
	Under certain circumstances two or more modifiers may be necessary to completely delineate a service.  In such situations modifier '-99' should be added to the basic procedure, and other applicable modifiers may be listed as part of the description of the service.  
	

	AA
	Anesthesia 00100-01999
	Anesthesia service performed personally by anesthesiologist
	
	

	AD
	Anesthesia 00100-01999
	Medical supervision by a physician; more than four concurrent anesthesia procedures
	
	

	AS
	Anesthesia 00100-01999
	Physician assistant, nurse practitioner, or clinical nurse specialist services for  assistant-at-surgeon
	
	

	G8
	Anesthesia 00100-01999
	Monitored anesthesia care (MAC) for deep complex, complicated or markedly invasive surgical procedure
	
	Not used at this time

	G9
	Anesthesia 00100-01999
	MAC for patient who has history of severe cardio-pulmonary condition
	
	Not reported at this time

	P1
	Anesthesia 00100-01999
	Normal healthy patient
	
	Not reported at this time

	P2
	Anesthesia 00100-01999
	Patient with mild systemic disease
	
	Not reported at this time

	P3
	Anesthesia 00100-01999
	Patient with severe systemic disease
	
	Not reported at this time

	P4
	Anesthesia 00100-01999
	Patient with severe systemic disease that is a constant threat to life
	
	Not reported at this time

	P5
	Anesthesia 00100-01999
	Moribund patient who is not expected to survive without the operation
	
	Not reported at this time

	P6
	Anesthesia 00100-01999
	Declared brain-dead patient whose organs are being removed for donor purposes
	
	Not reported at this time

	QK
	Anesthesia 00100-01999
	Medical direction of 2, 3, or 4 concurrent anesthesia procedures involving qualified individuals
	
	

	QS
	Anesthesia 00100-01999
	Monitored anesthesia care
	
	Not reported at this time

	QX
	Anesthesia 00100-01999
	CRNA service with medical direction by a physician
	
	

	QY
	Anesthesia 00100-01999
	Medical direction of one certified registered nurse anesthetist (CRNA) by an anesthesiologist
	
	

	QZ
	Anesthesia 00100-01999
	CRNA service without medical direction by a physician
	
	

	LT
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left side
	
	

	RT
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Rt side
	
	

	E1
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Upper left, eyelid
	
	

	E2
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Lower left, eyelid
	
	

	E3
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Upper right, eyelid
	
	

	E4
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Lower right, eyelid
	
	

	FA
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left hand, thumb
	
	

	F1
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left hand, second digit
	
	

	F2
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left hand, third digit
	
	

	F3
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left hand, fourth digit
	
	

	F4
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left hand, fifth digit
	
	

	F5
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right hand, thumb
	
	

	F6
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right hand, second digit
	
	

	F7
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right hand, third digit
	
	

	F8
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right hand, fourth digit
	
	

	F9
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right hand, fifth digit
	
	

	TA
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left foot, great toe
	
	

	TC
	Surgery 10040-69990

Radiology 70010-79999

Pathology & Laboratory 80048-89399

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Technical component
	
	

	T1
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left foot, second digit
	
	

	T2
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left foot, third digit
	
	

	T3
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left foot, fourth digit
	
	

	T4
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left foot, fifth digit
	
	

	T5
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right foot, great toe
	
	

	T6
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right foot, second digit
	
	

	T7
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right foot, third digit
	
	

	T8
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right foot, fourth digit
	
	

	T9
	Surgery 10040-69990

Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right foot, fifth digit
	
	

	LC
	Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left circumflex, coronary artery
	
	

	LD
	Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Left anterior descending coronary artery
	
	

	RC
	Medicine 90281-99199

Immunizations J0120-J9999, 90476-90799
	Right circumflex, coronary artery
	
	

	RD
	Medicine 90281-99199
	Right anterior descending coronary artery
	
	

	QM
	Ambulance (A0999)
	Ambulance service by arrangement
	
	

	QN
	Ambulance (A0999)
	Ambulance service provided directly
	
	

	NU
	DME/DMS (A4214-A7509; E0100-E1900; L0100-L9900; G001-G0201; P2038-P9615; Q0091-Q0115; W0002-W0019
	DME purchase
	
	

	RR
	DME/DMS (A4214-A7509; E0100-E1900; L0100-L9900; G001-G0201; P2038-P9615; Q0091-Q0115; W0002-W0019
	DME rental
	
	

	UE
	DME/DMS (A4214-A7509; E0100-E1900; L0100-L9900; G001-G0201; P2038-P9615; Q0091-Q0115; W0002-W0019
	Used durable medical equipment
	
	













Pt Name: �FMP/last 4: �Date: �Provider: 





APPENDIX D:  SUPERBILL





OHI:  yes   no �Injury:  yes  (see back)  no�Procedure:  yes  (see back)  no � 





Visit Occasion of Service �Entered by:_______________� � 





Add’l provider_____________�Note:  Modifiers/quantities will be used when ADM 3.0 is installed at your site �Approved:  4 Sept 02 





Visit Occasion of Service �Entered by:_______________� � 





Add’l provider_____________�Note:  Modifiers/quantities will be used when ADM 3.0 is installed at your site �Approved:  4 Sept 02 





OHI:  yes   no �Injury:  yes  (see back)  no�Procedure:  yes  (see back)  no � 





Pt Name: �FMP/last 4: �Date: �Provider: 





Orthopedic Clinic Super Bill





Orthopedic Clinic Super Bill









